
Part No. 62110GT
Rev: E.04
September 2023

to SN GS68-41317GS-2668 DC
GS-3268 DC

Serial Number Range

Parts Manual



Part No. 62110GTGS-2668 DC, GS-3268 DC

September 2023

2



Part No. 62110GT GS-2668 DC, GS-3268 DC

September 2023

3



Part No. 62110GTGS-2668 DC, GS-3268 DC

September 2023

4



GS-2668 DC, GS-3268 DCPart No. 62110GT

September 2023

5



Part No. 62110GTGS-2668 DC, GS-3268 DC

September 2023

6



Description Page

100 Decals . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

101.1 Decals, GS-2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
102.1 Decals, GS-3268 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

200 Drive Chassis Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

201.1 Steer Axle Linkage, Wheels and Drive Motors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
202.1 Non-Steer Axle and Drive Motors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
202.2 Non-Steer Axle and Drive Motors . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

300 Chassis Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

301.1 Hydraulic Tank and Ground Controls Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
302.1 Hydraulic Module Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
302.2 Hydraulic Module Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
303.1 Ground Controls . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
304.1 Function Manifold . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
305.1 Hydraulic Power Unit . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
306.1 Battery Charger . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
306.2 Battery Charger Detail . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
307.1 Battery Pack Module Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
308.1 Battery Pack Module Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
309.1 Chassis Covers . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
310.1 Hydraulic Hoses and Fittings . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
310.2 Hydraulic Hoses and Fittings . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
311.1 Power Cables - Drive Chassis . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

400 Scissor Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

401.1 Scissor Components, View 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
402.1 Scissor Components, View 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
403.1 Scissor Compnents, View 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
404.1 Scissor Components, View 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

500 Platform Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

501.1 Platform Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
501.2 Platform Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
502.1 Platform Railings . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
502.2 Platform Railings . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
503.1 Platform Entry Gate . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
504.1 Platform Extension . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
505.1 Platform Extension Deck Lock . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
506.1 Power to Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
506.2 Power to Platform . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

September 2023

Table of Contents

Part No. 62110GT GS-2668 DC, GS-3268 DC

10

10
14

18

18
22
26

30

30
34
38
42
46
52
54
56
58
62
66
70
74
78

80

80
84
88
92

96

96
98
100
104
108
110
114
116
120

7



Description Page
507.1 Platform Controls, GS-2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
507.2 Platform Controls, GS-3268 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
508.1 Joystick Controller . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

600 Link Guard Components . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

601.1 Wire Mesh - Link Guard Installation, View 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
602.1 Wire Mesh - Link Guard Installation, View 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
603.1 Wire Mesh - Link Guard Installation, View 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
604.1 Wire Mesh - Link Guard Installation, View 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
605.1 Wire Mesh - Link Guard Installation, View 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
606.1 Rigid Lind Guard Assembly, View 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
607.1 Rigid Link Guard Assembly, View 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
608.1 Rigid Link Guard Assembly, View 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
609.1 Steel Panel Link Guard Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

700 Accessories . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

701.1 Flashing Beacon . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
702.1 Platform Work Light . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
702.2 Platform Work Light . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
703.1 Pipe Cradle Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
704.1 Platform Overload Sensor . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .
705.1 Inverter Installation . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part Number Index . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

September 2023

Table of Contents

Part No. 62110GTGS-2668 DC, GS-3268 DC

124
126
128

130

130
132
134
136
138
140
142
144
146

148

148
150
152
154
156
158

160

8



September 2023

Notes

Part No. 62110GT 9



Part No. 62110GT

September 2023

101.1 Decals, GS-2668

100 Decals

GS-2668 DC, GS-3268 DC10



Item Part No. Description Qty.

84199GT DECAL KIT,SAFETY INSTR,GS68
(includes items 3, 4, 6, 7, 9-11, 13, 15-18, 20, 22, 23, 26, 28, 30, 31,  and 33)

. . . . . . . . . . . . .

1 25994GT DECAL,NOTICE,SHUTOFF VALVES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 28157GT DECAL,USE DEXRON*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 28164GT DECAL,NOTICE,HAZARDOUS MAT'LS* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 28171GT DECAL,DANGER,NO SMOKING *** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 28174GT DECAL, POWER TO PLATFORM 230V** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 28175GT DECAL,WARNING-COMPART ACCESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 28176GT DECAL,LABEL,MANUAL NOT HERE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 28235GT DECAL, POWER TO PLATFORM 115V** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 28236GT DECAL,WARN,IMPROPER OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 31060GT DECAL,DANGER DO NOT ALTER SWTC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 31508GT DECAL,DANGER,ELECT HAZARD,PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 31785GT DECAL,NOTICE,CHARGER INSTRUC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 31785JAGT DECAL,NOTICE,CHARGER INSTRUC
(japanese)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13 40434GT DECAL,LANYARD ANCHORAGE POINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 43089GT DECAL,INSTRUCTIONS-OPER,GCP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 43091GT DECAL,DANGER,GENERAL SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 43617GT DECAL,DANGER,TIP-OVER,BATTERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 43618GT DECAL, LABEL - DIRECTION ARROWS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 43619GT DECAL LABEL SAFETY ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 43658GT DECAL, LABEL, PWR TO CHARGER 230 EU . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 43696GT DECAL,DANGER,ELEC HAZARD,GS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 44220GT DECAL,DANGER,BRAKE REL SAFETY* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 44255GT DECAL,DANGER,CRUSHING HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23 44736GT DECAL,DANGER,TIP-OVER,TILT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 44980GT DECAL, LABEL, PWR TO CHARGER 115 UK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 48696GT PLAT CONTROL PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 48727GT DECAL, DNGER, BATTERY SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

101.1 Decals, GS-2668

100 Decals

GS-2668 DC, GS-3268 DC 11



Part No. 62110GT

September 2023

101.1 Decals, GS-2668

100 Decals

GS-2668 DC, GS-3268 DC12



Item Part No. Description Qty.

27 49911GT DECAL,NOTICE,MAX CAP 1250 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 52070GT DECAL,NOTICE,TIRE SPECS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

29 52324GT DECAL,LABEL,UP/DOWN & FNCTN EN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 52431GT DECAL,LABEL,GROUND CONTROL PNL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 52475GT DECAL LABEL TRANSPORT TIE DOWN* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

32 52476GT DECAL,NOTICE,PLAT EXT CUTOUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 52494GT DECAL,CAUTION,CRUSH HAZ, RAILS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 52545GT DECAL,GROUND CONTROL PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 52549GT DECAL,NOTICE,PLATFORM OPER INS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36 52617GT DECAL, MANUAL LOWERING VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37 52673GT DECAL,NOTICE,SIDE FRC,2668ANSI . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38 52674GT DECAL,NOTICE,SIDE FRC,2668,AUS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

39 52889GT DECAL,NOTICE,BATTERY CONN DIAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40 52966GT DECAL,COSMETIC,4 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

41 62061GT DECAL,COSMETIC,GENIE GS-2668DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

42 65053GT DECAL,LABEL,FAULT CODES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

43 72197GT DECAL,DANGER,OUTRIGGER SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

44 77046GT SERIAL # LABEL,MYLAR 4X8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

45 96472GT SERIAL # LABEL,SCISSORS***** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

101.1 Decals, GS-2668

100 Decals

GS-2668 DC, GS-3268 DC 13



Part No. 62110GT

September 2023

102.1 Decals, GS-3268

100 Decals

GS-2668 DC, GS-3268 DC14



Item Part No. Description Qty.

84199GT DECAL KIT,SAFETY INSTR,GS68
(includes items 4, 6, 7, 9-11, 13, 15-18, 20, 22, 23, 26, 27, and 29-31)

. . . . . . . . . . . . . . . . . . . .

1 25994GT DECAL,NOTICE,SHUTOFF VALVES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 28157GT DECAL,USE DEXRON*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 28164GT DECAL,NOTICE,HAZARDOUS MAT'LS* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 28171GT DECAL,DANGER,NO SMOKING *** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 28174GT DECAL, POWER TO PLATFORM 230V** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 28175GT DECAL,WARNING-COMPART ACCESS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 28176GT DECAL,LABEL,MANUAL NOT HERE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 28235GT DECAL, POWER TO PLATFORM 115V** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 28236GT DECAL,WARN,IMPROPER OPERATION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 31060GT DECAL,DANGER DO NOT ALTER SWTC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 31508GT DECAL,DANGER,ELECT HAZARD,PLUG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 31785GT DECAL,NOTICE,CHARGER INSTRUC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 31785JAGT DECAL,NOTICE,CHARGER INSTRUC
(japanese)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13 40434GT DECAL,LANYARD ANCHORAGE POINT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 43089GT DECAL,INSTRUCTIONS-OPER,GCP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 43091GT DECAL,DANGER,GENERAL SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 43617GT DECAL,DANGER,TIP-OVER,BATTERY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 43618GT DECAL, LABEL - DIRECTION ARROWS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 43619GT DECAL LABEL SAFETY ARM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 43658GT DECAL, LABEL, PWR TO CHARGER 230 EU . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 43696GT DECAL,DANGER,ELEC HAZARD,GS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 44220GT DECAL,DANGER,BRAKE REL SAFETY* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 44255GT DECAL,DANGER,CRUSHING HAZARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23 44736GT DECAL,DANGER,TIP-OVER,TILT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 44980GT DECAL, LABEL, PWR TO CHARGER 115 UK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 48696GT PLAT CONTROL PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 48727GT DECAL, DNGER, BATTERY SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

102.1 Decals, GS-3268

100 Decals

GS-2668 DC, GS-3268 DC 15



Part No. 62110GT

September 2023

102.1 Decals, GS-3268

100 Decals

GS-2668 DC, GS-3268 DC16



Item Part No. Description Qty.

27 52070GT DECAL,NOTICE,TIRE SPECS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 52324GT DECAL,LABEL,UP/DOWN & FNCTN EN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 52431GT DECAL,LABEL,GROUND CONTROL PNL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 52475GT DECAL LABEL TRANSPORT TIE DOWN* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

31 52494GT DECAL,CAUTION,CRUSH HAZ, RAILS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 52545GT DECAL,GROUND CONTROL PANEL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 52549GT DECAL,NOTICE,PLATFORM OPER INS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 52617GT DECAL, MANUAL LOWERING VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 52682GT DECAL,NOTICE,MAX CAP 1000/300 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36 52802GT DECAL,NOTICE,SIDE FRC,3268ANSI
ANSI and CSA models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37 52803GT DECAL,NOTICE,SIDE FRC,3268,AUS
CE models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

38 52805GT DECAL,NOTICE,PLAT EXT CUTOUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

39 52889GT DECAL,NOTICE,BATTERY CONN DIAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

40 52966GT DECAL,COSMETIC,4 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

41 62062GT DECAL,COSMETIC,GENIE GS-3268DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

42 65053GT DECAL,LABEL,FAULT CODES . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

43 72197GT DECAL,DANGER,OUTRIGGER SAFETY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

44 77046GT SERIAL # LABEL,MYLAR 4X8***
ANSI and CSA models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

45 96472GT SERIAL # LABEL,SCISSORS*****
CE models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

102.1 Decals, GS-3268

100 Decals

GS-2668 DC, GS-3268 DC 17



Part No. 62110GT

September 2023

201.1 Steer Axle Linkage, Wheels and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC18



Item Part No. Description Qty.

1 19440GT PIN,CLEVIS,1 X 2.5 LG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 5361GT PIN,COTTER,.125 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 47282GT WELDMENT,TIEROD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 1255452GT ROD END,.375 X 2.25,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

7A 30734GT PIN,1.00DIAX2.88LG,1HOLE
to SN 14810

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7B 55745GT PIN,1.00DIAX3.25LG,1HOLE
from SN 14811 (barrel end of cylinder)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7B- 30734GT PIN,1.00DIAX2.88LG,1HOLE
from SN 14811 (rod end of cylinder)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 51474GT BEARING,1.00IDX1.25ODX0.75L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

9 148337GT BEARING,BRZ,FL,1.25IDX1.5OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 52390GT YOKE ASSY,GRD CTRL SIDE, GS68
includes 2 each item 9 and 1 each item 8

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51410GT MOTOR,32.7 CU.IN.,HYD. DRV
includes 1 each index numbers 12 and 16

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11- 44782GT SEAL KIT,DR MTR.GS15/19,Z20*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11- 44783GT BEARING,DRIVE MOTOR GS15/19 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11- 72281GT SHAFT,MOTOR (51410)*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11- 72289GT DRIVE LINK (51410) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11- 84073GT SERVICE KIT,MOTOR
to SN 40877

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 44781GT KEY,RECTANGULAR,.31X.28X1.25"* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 47312GT ADAPTER,WHEEL,GS68/GS69 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 51201GT GS68 TIRES,FF,RT
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14- 71547GT TIRE & WHEEL ASSY,NON-MARKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

15 148426GT LUG BOLT,45 DEG,1/2-20 UNF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

16 44780GT NUT,CASTLE,1.125-18 UNEF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

18 8220GT SCREW,HHC,1/2-13 X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

19 64011GT BRACKET, LIMIT SWITCH COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 96948GT SWITCH, LIMIT, W/ROLLER ARM*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

201.1 Steer Axle Linkage, Wheels and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC 19



Part No. 62110GT

September 2023

201.1 Steer Axle Linkage, Wheels and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC20



Item Part No. Description Qty.

20- 19491GT CONTACTOR,LIMIT SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20- 97128GT ROLLER ARM,LIMIT SWITCH*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 39907GT WIRE CABLE, 18/2 SJO, BULK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

22 51063GT SCREW,PHILLIPS,RHM,10-32 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

23 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 47376GT PIN,1.25DIAX2.75LG,1HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25 52391GT YOKE ASSY,ENGINE/BAT SIDE,GS68
includes 2 each items 8 and 9

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 89065GT CYLINDER,STEER***
to SN 14810

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26- 32673GT SEAL KIT (CYL PN 30585)
to SN 14810

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26- 89065GT CYLINDER,STEER***
from SN 14811

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26- 59076GT SEAL KIT,2.0" BORE CYLINDERS**
from SN 14811

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26- 89065GT CYLINDER,STEER***
from SN 33411

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27 T109085GT PLATE, CASTLE NUT LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 62110GT

September 2023

201.1 Steer Axle Linkage, Wheels and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC 21



Part No. 62110GT

September 2023

202.1 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC22



Item Part No. Description Qty.

1 51131GT SCREW,HHC,5/8-11 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

1 20654GT SCREW,SHC,5/8-11 X 3.50,A574
Outrigger models only

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

2 6024GT NUT,NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

3 47310PGT WELDMENT,LADDER,PAINTED,GS68
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

5 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

7 62217-SGT HOSE COVER PLATE W/ DECAL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 81579GT HORN, 24VDC, SPADE TERMINALS*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 55389-SGT FORMING, STEER HOSE BRCKT,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 46436GT GROMMET,RUBBER 2.5 X .25 X2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15 51059PGT PLATE,HOSE GUARD,PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 51428GT SCREW,HHC,3/4-10 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

17 10258GT NUT,NYLOCK,3/4-10,GRD.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

18 44781GT KEY,RECTANGULAR,.31X.28X1.25"* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 51201GT GS68 TIRES,FF,RT
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19- 71547GT TIRE & WHEEL ASSY,NON-MARKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

20 148426GT LUG BOLT,45 DEG,1/2-20 UNF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

21 44780GT NUT,CASTLE,1.125-18 UNEF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 47312GT ADAPTER,WHEEL,GS68/GS69 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 47492GT BRAKE,WHEEL MOUNTED,15400 INLB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23- 52395GT SEAL KIT,DRIVE/BRAKE MTR.2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23- 62205GT BEARING,BRAKE MOTOR, GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23- 58255GT SHAFT, MOTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

202.1 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC 23



Part No. 62110GT

September 2023

202.1 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC24



Item Part No. Description Qty.

24 47974PGT WELDMENT,REAR AXLE WHITE BRAKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 T109085GT PLATE, CASTLE NUT LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 62110GT

September 2023

202.1 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC 25



Part No. 62110GT

September 2023

202.2 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC26



Item Part No. Description Qty.

1 51131GT SCREW,HHC,5/8-11 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

1 20654GT SCREW,SHC,5/8-11 X 3.50,A574
Outrigger models only

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

2 6024GT NUT,NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

3 55393-SGT WELDMENT,LADDER, GS3268 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

5 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

7 62217-SGT HOSE COVER PLATE W/ DECAL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 81579GT HORN, 24VDC, SPADE TERMINALS*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 55389-SGT FORMING, STEER HOSE BRCKT,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 46436GT GROMMET,RUBBER 2.5 X .25 X2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15 51059PGT PLATE,HOSE GUARD,PAINTED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 51428GT SCREW,HHC,3/4-10 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

17 10258GT NUT,NYLOCK,3/4-10,GRD.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

18 44781GT KEY,RECTANGULAR,.31X.28X1.25"* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 51201GT GS68 TIRES,FF,RT
shown (set of 4 tires)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 WHEEL/TIRE ASSY,FOAM FILL
turf tire. (NO longer available. contact customer service)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 71547GT TIRE & WHEEL ASSY,NON-MARKING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 148426GT LUG BOLT,45 DEG,1/2-20 UNF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

21 44780GT NUT,CASTLE,1.125-18 UNEF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 47312GT ADAPTER,WHEEL,GS68/GS69 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 47492GT BRAKE,WHEEL MOUNTED,15400 INLB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 52395GT SEAL KIT,DRIVE/BRAKE MTR.2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 62205GT BEARING,BRAKE MOTOR, GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

202.2 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC 27



Part No. 62110GT

September 2023

202.2 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC28



Item Part No. Description Qty.

23 58255GT SHAFT, MOTOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 47974PGT WELDMENT,REAR AXLE WHITE BRAKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 T109085GT PLATE, CASTLE NUT LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 62110GT

September 2023

202.2 Non-Steer Axle and Drive Motors

200 Drive Chassis Components

GS-2668 DC, GS-3268 DC 29



Part No. 62110GT

September 2023

301.1 Hydraulic Tank and Ground Controls Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC30



Item Part No. Description Qty.

1 52469GT HYDRAULIC TRAY MODULE,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 39540GT ALARM,STEADY TONE***
Does not include 72326 nut

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2- 72326GT NUT - PLASTIC,RING FOR ALARMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

5 12V,SYSTEM,E-DOWN GS68
no longer available, (contact customer service)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 71528GT BRACKET, E-DOWN BATTERY MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

8 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

10 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 8914GT SCREW,HHC,1/4-20 X .625 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 51612PGT FORMING,ECU BRACKET,GS68RT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 ELECTRONIC CONTRL UNIT GS/RT G1
(no longer available)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 51169GT J1 HARNESS,MANIFOLD GS68*
(sold seperately)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 64258GT WIRE ASSY,CHASSIS CONTROL PIGT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

15 18666GT CLAMP,1.00,#16 X 1/4,RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 12906GT WASHER,FENDER,.25 X 1.25 X.062 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

17 MUD FLAP
component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

18 46431GT HINGE,GRND CONT  CVR,TMZ34 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 6878GT BOLT,CARRIAGE,1/4-20 X .75,G2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 29868GT SPRING CLIP,3/8-16,.05-.20X.73,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 Ref. Ground Controls (refer to Figure 3-C) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 55906GT SCREW, PHILLIPS, PHM, 8-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

23 18605GT NUT, NYLOCK, 8-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

24 52464GT BREATHER CAP ASSY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 31506GT STRAINER,FILLER NECK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 21141GT GAUGE-SIGHT,LHA-LGTB***
includes mounting fasteners and O-rings

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

301.1 Hydraulic Tank and Ground Controls Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC 31



Part No. 62110GT

September 2023

301.1 Hydraulic Tank and Ground Controls Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC32



Item Part No. Description Qty.

27 51500GT TANK STRAP, BOLT STYLE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

27- 31658GT EXTRUSION,RUBBER BUMPER STRIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 28

28 14262GT PLUG,HEX SOCKET,3/8 MPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 62727-SGT TANK,ASSY HYD ,27GL GS68
includes index numbers 24, 28, and 32 through 34

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 87070GT FILTER ASSY,SAE 12 NO INDICAT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30- 131323GT FILTER ELEMENT,10 MICRON
Genie genuine part

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30- 1259055GT FILTER ELEMENT, 10 MICRON
Genie aftermarket part

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

31 Ref. Hydraulic Hoses and Fittings (refer to Figure 4-H or Figure 4-I) . . . . . . . . . . . . . . . . . . . . . . 1

32 48922GT CONN,520102-6-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 45161GT STRAINER ASSEMBLY,1.5" NPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

34 48994GT VALVE,BALL,16 MPT-16 FPT*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

301.1 Hydraulic Tank and Ground Controls Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC 33



Part No. 62110GT

September 2023

302.1 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC34



Item Part No. Description Qty.

1 52469GT HYDRAULIC TRAY MODULE,GS68
from SN 38462

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 71864GT FORMING,INVERTER/BATTERY TRAY
to SN 38461

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 19284GT SCREW,FHS,1/4-20 X .63
to SN 38461

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

1 25965GT PLATE,HOSE CLAMP
to SN 38461

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 51346GT BRACKET,PIGTAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 52489GT CABLE ASSY,PWR TO PLAT.GS-2668
RT models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 46440GT CONNECTOR,IEC 320 INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6595GT PLUG,ELECTRICAL,DOMESTIC
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 25388GT PLUG,FUSED,250V,13AMP,U.K.** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 FUSE,13 AMP,220V PLUG
(component no longer available) refer to BS1362 BUSS TDC180-13A

. . . . . . . . . . . . . . . . . . . . 1

5 Ref. No Plug - Consult Factory . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 39540GT ALARM,STEADY TONE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 72326GT NUT - PLASTIC,RING FOR ALARMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 55306GT SCREW,PHILLIPS,PHM,4-40 X .50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 40766GT NUT,NYLOCK,4-40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 39478GT SCREW,HHC,3/8-16 X 2 FULL THRD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 47273GT POTHOLE SLIDER,32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 66813GT BUTTON,PUSH,BLACK W/SEAL***
from SN 37963

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 122513GT KIT,HORN SVC BB&SM BOOM
to SN 37962

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 66815GT BASE, W/1 N.O. CONTACTS***
includes 1 N.O. Contact

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 79159GT E-DOWN HARNESS, GS2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 40836GT LEVEL SENSOR,LS60,BLUE,2X4** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

302.1 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC 35



Part No. 62110GT

September 2023

302.1 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC36



Item Part No. Description Qty.

16 23083-SGT FUSE HOLDER,WATERPROOF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 27488GT FUSE,1 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 8914GT SCREW,HHC,1/4-20 X .625 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

19 51304PGT FORMING,LEVEL SENSOR MNT. GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22 96461GT SERVICE KIT,BRAKE RELEASE MAN*
includes index numbers 23, 24 and 34

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 44218GT VALVE,HAND PUMP** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 44224GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 44217GT VALVE,CHECK,PILOT OPERATED*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 44233GT SEAL KIT-FOR PN. 44217 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 14033GT SCREW, HHC, 3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 5224GT SCREW,HHC,3/8-16 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

27 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 47936PGT FORMING,HYDRAULIC TRAY,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 46436GT GROMMET,RUBBER 2.5 X .25 X2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

30 34346GT SCREW,HHC,3/4-10 X 1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

31 10258GT NUT,NYLOCK,3/4-10,GRD.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

32 42189GT SPACER TUBE,1.00 LG** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

33 Ref. Function Manifold (refer to Figure 304.1) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

34 44216GT VALVE,SHUTTLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 44235GT SEAL KIT-FOR PN.44216 & 826779 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Part No. 62110GT

September 2023

302.1 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC 37



Part No. 62110GT

September 2023

302.2 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC38



Item Part No. Description Qty.

1 52469GT HYDRAULIC TRAY MODULE,GS68
from SN 38462

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 71864GT FORMING,INVERTER/BATTERY TRAY
to SN 38461

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 19284GT SCREW,FHS,1/4-20 X .63
to SN 38461

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

1 25965GT PLATE,HOSE CLAMP
to SN 38461

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 51346GT BRACKET,PIGTAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 46440GT CONNECTOR,IEC 320 INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6595GT PLUG,ELECTRICAL,DOMESTIC
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 25388GT PLUG,FUSED,250V,13AMP,U.K.** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 FUSE,13 AMP,220V PLUG
(component no longer available) refer to BS1362 BUSS TDC180-13A

. . . . . . . . . . . . . . . . . . . . 1

5 Ref. No Plug - Consult Factory . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 39540GT ALARM,STEADY TONE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 72326GT NUT - PLASTIC,RING FOR ALARMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 55306GT SCREW,PHILLIPS,PHM,4-40 X .50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 40766GT NUT,NYLOCK,4-40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 39478GT SCREW,HHC,3/8-16 X 2 FULL THRD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

11 47273GT POTHOLE SLIDER,32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 66813GT BUTTON,PUSH,BLACK W/SEAL***
from SN 37963

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 122513GT KIT,HORN SVC BB&SM BOOM
to SN 37962

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 66815GT BASE, W/1 N.O. CONTACTS***
includes 1 N.O. Contact

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 55391-SGT HARNESS, E-DOWN, GS3268 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 40836GT LEVEL SENSOR,LS60,BLUE,2X4** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 23083-SGT FUSE HOLDER,WATERPROOF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

302.2 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC 39



Part No. 62110GT

September 2023

302.2 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC40



Item Part No. Description Qty.

16 27488GT FUSE,1 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 8914GT SCREW,HHC,1/4-20 X .625 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

19 51304PGT FORMING,LEVEL SENSOR MNT. GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22 96461GT SERVICE KIT,BRAKE RELEASE MAN*
includes index numbers 23, 24 and 34

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 44218GT VALVE,HAND PUMP** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 44224GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 44217GT VALVE,CHECK,PILOT OPERATED*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 44233GT SEAL KIT-FOR PN. 44217 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 14033GT SCREW, HHC, 3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 5224GT SCREW,HHC,3/8-16 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

27 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 47936PGT FORMING,HYDRAULIC TRAY,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 46436GT GROMMET,RUBBER 2.5 X .25 X2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

30 34346GT SCREW,HHC,3/4-10 X 1.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

31 10258GT NUT,NYLOCK,3/4-10,GRD.2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

32 42189GT SPACER TUBE,1.00 LG** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

33 Ref. Function Manifold (refer to Figure 3-D) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

34 44216GT VALVE,SHUTTLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 44235GT SEAL KIT-FOR PN.44216 & 826779 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

35 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

Part No. 62110GT

September 2023

302.2 Hydraulic Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC 41



Part No. 62110GT

September 2023

303.1 Ground Controls

300 Chassis Components

GS-2668 DC, GS-3268 DC42



Item Part No. Description Qty.

A- 66821GT BASE,WITHOUT CONTACTS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 19506GT HOUR METER, 10-80 VOLTS***
(includes mounting bracket) (to SN 21569)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1- 56100GT HOUR METER,LCD,9-60 VDC***
(includes mounting bracket and fasteners) (from SN 21570 to 41199)

. . . . . . . . . . . . . . . . . . . . . 1

1- 19506GT HOUR METER, 10-80 VOLTS***
(includes mounting bracket) (from SN 41200)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 DIAGNOSTIC DISPLAY
(component no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2- 64236GT DISPLAY CABLE ASSEMBLY
(sold seperately)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3 62206-SGT GROUND CONTROLS PLATE W/DECAL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 55906GT SCREW, PHILLIPS, PHM, 8-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

5 18605GT NUT, NYLOCK, 8-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 13

6 66761GT SERVICE KIT,E-STOP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

6- 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 96011GT KIT, KEYSWITCH*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

7A 66811GT KEYSWITCH,3POS.MNTND.DR WKEY**
includes keyswitch and one set of keys, not included: base and contacts.

. . . . . . . . . . . . . . . . . 1

7A- 21982GT KEY,SINGLE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7A- 37947GT KEYS,10 PACK*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 27246GT BOOT,TOGGLE SWITCH,SHORT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 47479GT BUMPER,PLASTIC, .625 OD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 51608GT STAMPING,GROUNDING STRIP, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51864PGT FORMING,RELAY STANDOFF,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 34053GT ASSY,RELAY SOCKET, AUTO
(terminals not included)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

12- 34054GT TERM,RELAY N-INSULATED 10-12 G . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

12- 34056GT TERM,RELAY,N-INSULATE 18-20 GA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

13 34052GT RELAY,SPDT,12V(AUTO) PLUG IN** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

14 96452GT CIRCUIT BREAKER, 7.0 AMP*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 147095GT ASSY, CIRCUIT BREAKER 20A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 13037-SGT SWITCH,TOGGLE,SPDT,3POS MOMEN*
(includes mounting fasteners)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 66814GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 66816GT CONTACT,N.O.*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

303.1 Ground Controls

300 Chassis Components

GS-2668 DC, GS-3268 DC 43



Part No. 62110GT

September 2023

303.1 Ground Controls

300 Chassis Components

GS-2668 DC, GS-3268 DC44



Item Part No. Description Qty.

19 66817GT BASE WITH 1 NC CONTACT, E-STOP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

303.1 Ground Controls

300 Chassis Components

GS-2668 DC, GS-3268 DC 45



Part No. 62110GT

September 2023

304.1 Function Manifold

300 Chassis Components

GS-2668 DC, GS-3268 DC46



Item Part No. Description Qty.

28750GT O-RING KIT,FIELD SVC,ALL PROD* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

49612GT O-RING KIT (ORFS FITTINGS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

33994GT PLUG AND CAP KIT-SERVICE,37 ** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

49613GT PLUG AND CAP KIT-SERVICE,ORFS* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 97387GT VALVE ASSY,D03,REX,3POS 4WAY
valve assembly with coils

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

1 104767GT VALVE,D03 REXROTH 3POS 4WAY***
valve body only

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

1 52385GT SEAL KIT,52381,BOSCH DO3,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

1 102395GT SEAL KIT,REXROTH DO3 VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 45916GT SCREW,SHC,10-24 X 1.250  (D01) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

2 43255GT SCREW,SHC,10-24 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 97387GT VALVE ASSY,D03,REX,3POS 4WAY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 104764GT COIL,12V D03 ZENER DIODE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 97387GT VALVE ASSY,D03,REX,3POS 4WAY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 102396GT NUT-COIL,REXROTH DO3 VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 44178GT VALVE,CHECK,5 PSI** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 44224GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 79495GT VALVE-CHECK,100PSI . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 44224GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 52376GT VALVE,RELIEF,3500PSI*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 44227GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

8 48997GT NIPPLE,DIAGNOSTIC,#4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 20224GT DIAGNOSTIC FEMALE Q-DSCNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 48880GT CAP,DIAGNOSTIC NIPPLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 62112GT VALVE,CHECK(SCISSORS) GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 44224GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 52370GT VALVE,SHUTTLE,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 52371GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 44169GT VALVE-SOLENOID, 2POS 4 WAY . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

304.1 Function Manifold

300 Chassis Components

GS-2668 DC, GS-3268 DC 47



Part No. 62110GT

September 2023

304.1 Function Manifold

300 Chassis Components

GS-2668 DC, GS-3268 DC48



Item Part No. Description Qty.

12 44230GT SEAL KIT-P.N.44169,44172,44171 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 52383GT COIL,10V,44169,SIZE 10,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

14 44174GT NUT-COIL SHORT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 52369GT VALVE,FLOW REG., 2.0 GPM,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 44225GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 52380GT VALVE,SOLENOID,3POS4WAY,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 44230GT SEAL KIT-P.N.44169,44172,44171 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 44175GT SPACER-DUAL COIL,#10, SCISSORS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 62207GT ORIFICE PLUG, 0.035 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 52382GT COIL,12V,44170,SIZE 8,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 44170GT VALVE-SOLENOID N.O.(SCISSORS)* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 44228GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 62113GT VALVE,RELIEF,1500PSI*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 44227GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 52484GT NUT-COIL(SCISSORS) TALL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 52379GT VALVE,SOLENOID N/O POPPT,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 44224GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 52377GT VALVE,SOLENOID,2POS2WY,NCGS68* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 52378GT SEAL KIT,SOLENOID(52377) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 52368GT VALVE,CHECK,GS68 (SIZE8 8) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 44227GT SEAL KIT, VALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

A
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

B
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

C
Drive speed select circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

D
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

E
Steer circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

F
System relief, pump 1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

G
Testing, pump 1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 62110GT

September 2023

304.1 Function Manifold

300 Chassis Components

GS-2668 DC, GS-3268 DC 49



Part No. 62110GT

September 2023

304.1 Function Manifold

300 Chassis Components

GS-2668 DC, GS-3268 DC50



Item Part No. Description Qty.

H
Testing, pump 2

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

I
Lift relief

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

J
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

K
Brake shuttle

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

L
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

M
System relief, pump 2

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

N
Platform up

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

O
Steer circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

P
Steer-left/right

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Q
Brake circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

R
Brake circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

S
Steering relief

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

T
Drive speed select circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

U
Drive speed select circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

V
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

W
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

X
Drive circuit

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 62110GT

September 2023

304.1 Function Manifold

300 Chassis Components

GS-2668 DC, GS-3268 DC 51



Part No. 62110GT

September 2023

305.1 Hydraulic Power Unit

300 Chassis Components

GS-2668 DC, GS-3268 DC52



Item Part No. Description Qty.

1 36843GT MOTOR,48VDC
includes index numbers 2 through 4

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 44963GT BEARING,MOTOR,36843, FAN END . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 44778GT BEARING,MOTOR,36843,BRUSH END* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1 46261GT MOTOR LEAD ASSY KIT, 36843 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 37189GT SPRING, BRUSH RETAINER, 36182* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 44962GT MOTOR HEADBAND,36843 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 44961GT BRUSH,MOTOR,36843 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 52913GT SCREW,HH TAPETITE THRD8-32X.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 52914GT SCREW,HHTAPTITE THREAD8-32X.38 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 44064GT SCREW,HHC,M10 X 30MM, . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 55940GT PUMP,TANDEM,REXROTH***
from SN 21709

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 62215GT SEAL KIT-TANDEM PUMP 55940 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 55940GT PUMP,TANDEM,REXROTH***
to SN 21708

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 52512GT SEAL KIT,47499 PUMP,BARNES,68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

305.1 Hydraulic Power Unit

300 Chassis Components

GS-2668 DC, GS-3268 DC 53



Part No. 62110GT

September 2023

306.1 Battery Charger

300 Chassis Components

GS-2668 DC, GS-3268 DC54



Item Part No. Description Qty.

- CHARGER,COMPLETE
refer to 306.2

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 46337GT AMMETER, 39243/47906/66412 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 40536GT SCREW,TIMER,#8 PHMS X.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

3 27830GT TIMER(24059,41897,41898,41899) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 19533GT RELAY,CHARGER .TIMER(19531/32) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 40533GT SCREW,FUSE ASSY,#7 PHMS X .625 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 40534GT WASHER,LOCK,#10, CHARGER FUSE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 6178GT NUT, NYLOCK, 10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 13008-6GT FUSE ASSY-BOOM CHARGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 40532GT CASE COVER ONLY 18710/18720 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 40537GT SCREW,CHARGER COVER,#10 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10 13008-3GT CAPACITOR,6 MFD,660VAC-CHARGR* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 27262GT HEATSINK ASSY W/DIODES (23442) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 6146GT WASHER,FLAT,MS,#10,Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

16 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17 39478GT SCREW,HHC,3/8-16 X 2 FULL THRD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 47273GT POTHOLE SLIDER,32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 46440GT CONNECTOR,IEC 320 INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 55306GT SCREW,PHILLIPS,PHM,4-40 X .50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 40766GT NUT,NYLOCK,4-40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

25 55019GT POWER CORD,NOVON, 8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 55038GT POWER CORD, AUSTRALIA, 8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 55021GT POWER CORD,US 110, 8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 55018GT POWER CORD,UK-HIGH VOLTAGE, 8" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

306.1 Battery Charger

300 Chassis Components

GS-2668 DC, GS-3268 DC 55



Part No. 62110GT

September 2023

306.2 Battery Charger Detail

300 Chassis Components

GS-2668 DC, GS-3268 DC56



Item Part No. Description Qty.

- 131906GT KIT, BAT CHARGER, RT68 DOM
ANSI,CSA models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

- 131905GT KIT, BAT CHARGER, RT68 CE
EURO models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

- 131919GT KIT, BAT CHARGER, RT68 UK 110
UK 110V models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

- 131918GT KIT, BAT CHARGER, RT68 UK 220
UK 220V models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 128375GT CHARGER 48V/30A AUTO AC X-LED
(all models)(order power cord separately)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1- 228946GT ASSY,LED,IES CHARGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1- 228947GT CLIP,RETAINING,IES CHARGER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2 128377GT CORD AC IEC320-C19 TO 110US
(for ANSI, CSA models) (plug included)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2- 128645GT CORD AC IEC320-C19 TO 220EU
(for ANSI, CSA models) (plug not included; order separately)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2- 128376GT CORD EURO AC IEC320-C19PIGTAIL
(for CE, UK models) (plug not included; order separately)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3 131907GT ASSY, CHARGER DISP BKT, WORD
with word decal

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3- 131908GT ASSY, CHARGER DISP BKT, SYMBOL
with symbol decal

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 128118GT BUSHING,STRAIN RELIEF,.875/.40
(for ANSI, CSA models)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4- 139318GT BUSHING,STRAIN RELIEF,.875/.30
(for CE, UK models)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5 6595GT PLUG,ELECTRICAL,DOMESTIC
(for ANSI, CSA models)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5- 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44
(for CE models)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 144161GT PLUG,POWER,UK,16AMP,3PIN
(for UK 110V models)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 25388GT PLUG,FUSED,250V,13AMP,U.K.**
(for UK 220V models)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5- 65737GT FUSE,13 AMP,220V PLUG***
(for 25388)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

6 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 79464GT FORMING, CHARGER SHELF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

306.2 Battery Charger Detail

300 Chassis Components

GS-2668 DC, GS-3268 DC 57



Part No. 62110GT

September 2023

307.1 Battery Pack Module Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC58



Item Part No. Description Qty.

1 40594GT SCREW,FHS,1/4-20 X 1.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

3 47907GT BLOCK,MODULE TRAY STOP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 39317GT STOP PLATFORM ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

5 24649GT GROMMET,RUBBER 1.5 X .25 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 54074GT SCREW,FHS,3/8-16 X 1,ZINC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

7 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

8 64211GT SCREW,FHS,3/8-16 X .75 YELLOW . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 62193-SGT BATTERY WEAR PAD ASSY. GS68 DC
includes 1 each index number 4 and 2 each index number 10

. . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 41695GT RIVET,STL,STL,.188 X .50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

11 8538GT NUT,LP NYLOCK,3/4-10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 47325GT BRACKET,LOCK PIN,LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 1259223GT BOLT,SHS,3/8X.375X5/16-18,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 47228GT WASHER,NYLON,.406 X.750 X.032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6002GT NUT, LP NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 46347GT HANDLE-LOCK,BATT.MOD,LEFT SIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 44733GT HANDLE COVER,PLASTIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 41630GT HOUSING, LOCK PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 39469GT SPRING,COMPRESSION.485 X1.75** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 39470GT PIN, LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 62194-SGT BATTERY BOX ASSY,UPPER,GS68DC
includes 2 each index number 38 and 1 each index number 5

. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 51181-SGT FORMING,TOP TRAY STOP,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 46348GT HANDLE-LOCK,PWR MOD.RIGHT SIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 44733GT HANDLE COVER,PLASTIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 47331PGT BRACKET,LOCK PIN,GRD CONTROL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 62195-SGT BATTERY BOX ASSY,LOWER,GS68DC
includes 1 each index numbers 4 and 5 and 2 each index numbers 10 and 38

. . . . . . . . . . . . . 1

26 55555-SGT FORMING,LWR TRAY STOP,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

307.1 Battery Pack Module Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC 59



Part No. 62110GT

September 2023

307.1 Battery Pack Module Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC60



Item Part No. Description Qty.

27 51779-SGT FORMING, DOOR LATCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

30 43392GT BUMPER,BATTERY BOX & RAILS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

31 6888GT SCREW,HHC,1/4-20 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

32 62196-SGT BATTERY MODULE SUPPORT,GS68DC
includes 2 each index number 4 and 4 each index number 10

. . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

33 8177GT SCREW,HHC,1/2-13 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

34 6095GT WASHER,FLAT,USS,1/2",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

35 6198GT NUT, NYLOCK, 1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

36 51236-SGT FORMING,BASE,BATTERY ENCLOSURE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

37 47255GT TAPE,NON-SKID,DIE CUT,1.38X1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

38 47548GT BEARING,FLANGE,0.75IDX1.00ODX0.49L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

39 38028GT NUT,LP NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

40 47455GT SPACER,MODULE TRAY,.075 THK. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

40 47342GT SPACER,MODULE TRAY,.030 THK. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

41 47323PGT BRACKET,BOX HINGE,RH/UP-LH/LO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

42 47324PGT BRACKET,BOX HINGE,LH/UP-RH-LO . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

43 55983GT PIN-THREADED SHLDR OFFS,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

307.1 Battery Pack Module Installation

300 Chassis Components

GS-2668 DC, GS-3268 DC 61



Part No. 62110GT

September 2023

308.1 Battery Pack Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC62



Item Part No. Description Qty.

1 6888GT SCREW,HHC,1/4-20 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 66094GT NUT-THIN HEAVY HEX, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 6178GT NUT, NYLOCK, 10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 6873GT SCREW,FHM,10-32 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 62197-SGT BATT.CABLE ASSY.BATTERY,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 19436GT CONNECTOR,ANDERSON SB 175*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 62198-SGT BATT.CABLE ASSY,CHASSIS,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 19436GT CONNECTOR,ANDERSON SB 175*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 44716GT HANDLE,ANDERSON CONNECTOR SB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 66081GT SCREW,RHM,1/4-20 X 1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 66717GT FUSE BLOCK, ANN & ANL FUSE
includes index number 11; from SN 33538

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 66717GT FUSE BLOCK, ANN & ANL FUSE
includes index number 11; to SN 33537

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 6782GT NUT, NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 40833GT FUSE, 275AMP, VERY FAST ACTING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 62199-SGT CABLE ASSEMBLY,25" GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 23314GT CONTROLL.36V/48V,DC MTR.SPD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

16 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

17 51180GT BRACKET,BATTERY HOLDER,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 31658GT EXTRUSION,RUBBER BUMPER STRIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 48

19 46225GT CABLE ASSEMBLY,9" RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 96110GT BOOT, CABLE, TERMINAL COVER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

21 13002GT SCREW,HHC,5/16-18 X 1 GR5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

22 18503GT NUT, LOCKING - LG FLANGE 5/16 - 18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

23 62200-SGT CABLE ASSEMBLY,23" GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 62201GT BATTERY,6V,225AH,TRJAN T105UT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

24- 18503GT NUT, LOCKING - LG FLANGE 5/16 - 18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Part No. 62110GT

September 2023

308.1 Battery Pack Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC 63



Part No. 62110GT

September 2023

308.1 Battery Pack Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC64



Item Part No. Description Qty.

25 62194-SGT BATTERY BOX ASSY,UPPER,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 44244GT BATTERY CABLE ASSY,3.5" RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29 71852GT CONVERTER, DC-DC, 48-12 VOLT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

29 79079GT WIRE ASSY.,DC-DC CONVERTER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

31 79083GT FORMING,DC-DC CONVERTER MOUNT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 Ref. Hydraulic Power Unit (refer to Figure 3-E) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

308.1 Battery Pack Module Components

300 Chassis Components

GS-2668 DC, GS-3268 DC 65



Part No. 62110GT

September 2023

309.1 Chassis Covers

300 Chassis Components

GS-2668 DC, GS-3268 DC66



Item Part No. Description Qty.

1 6878GT BOLT,CARRIAGE,1/4-20 X .75,G2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3 62202-SGT COVER,PWR.MOD.SIDE GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 28301GT GAS STRUT,250 LBS FORCE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 18503GT NUT, LOCKING - LG FLANGE 5/16 - 18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

6 28301GT GAS STRUT,250 LBS FORCE*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6- 27377GT RETAINER,GAS SPRING*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 51291GT HINGE,POWER UNIT ACCESS,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

9 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

10 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

11 51581GT HINGE, MODULE TRAY, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 40265GT BALL STUD,GAS STRUT (38593)*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 51132GT GAS STRUT,CONTROLS DOOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13- 27377GT RETAINER,GAS SPRING*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 62203-SGT COVER,GRND.CONTROLS,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 62204-SGT COVER,HYD.TANK W/DECAL,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 51702GT LATCH,FLUSH GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 19284GT SCREW,FHS,1/4-20 X .63 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 55482GT COVER, PLATE BRAKE ACCESS
from SN 21787

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 51976-SGT PLATE, HINGE SUPPORT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 51587PGT BRACKET,CATCH,HYD TANK,GS68RT
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21- 51703PGT BRACKET,CATCH,ENGINE TRAY,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

23 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

24 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

25 47230GT BUMPER,RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

309.1 Chassis Covers

300 Chassis Components

GS-2668 DC, GS-3268 DC 67



Part No. 62110GT

September 2023

309.1 Chassis Covers

300 Chassis Components

GS-2668 DC, GS-3268 DC68



Item Part No. Description Qty.

26 47483PGT BRACKET,ENGINE BOX COVER,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27 51329-SGT BRACKET,SPRING MOUNT,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 14297GT SCREW,BHHS,1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

309.1 Chassis Covers

300 Chassis Components

GS-2668 DC, GS-3268 DC 69



Part No. 62110GT

September 2023

310.1 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC70



Item Part No. Description Qty.

49613GT PLUG AND CAP KIT-SERVICE,ORFS* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

49612GT O-RING KIT (ORFS FITTINGS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 48931GT CONN,520120-6-10
to SN 40877

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 48916GT CONN, 520120-6
from SN 40878

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 48916GT CONN, 520120-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 48912GT CONN,520120-4-6*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 51248GT HOSE ASSY,STEER CYL TO S1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 51247GT HOSE ASSY,STEER CYL TO S2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 51330GT HOSE ASSY.,HYD TK TO PUMP RR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 48980GT CONN,520102-12-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 48994GT VALVE,BALL,16 MPT-16 FPT*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 45161GT STRAINER ASSEMBLY,1.5" NPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 14262GT PLUG,HEX SOCKET,3/8 MPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 51262GT HOSE ASSY,HYD TANK TO PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 48975GT CONN,520120-12-10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

15 48965GT ELBOW,90D,520202-12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 55431GT ORIFICE,CAVITATION KIT, GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 51804GT HOSE ASSY.,FRONT MOTOR,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 51249GT HOSE ASSY,MANIFOLD TO TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 48932GT FITTING,ELBOW,90D,520220-8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 51263GT HOSE ASSY, PUMP P1 TO MAN.P1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 48946GT CONN,520120-8-10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 48905GT CONN,520120-4*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

23 48894GT CONN,BULKHEAD,520601-8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 51254GT HOSE ASSY-LIFT,GS2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 48933GT CONN,520120-8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26 64022GT HOSE ASSY, MANIF TO FL BULKHD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27 64023GT HOSE ASSY, MANIF TO FR BULKHD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

310.1 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC 71



Part No. 62110GT

September 2023

310.1 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC72



Item Part No. Description Qty.

28 48883GT PLUG,HEX,090109A-8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

29 51261GT HOSE ASSY,HP TO HP PORT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 51260GT HOSE ASSY,HP TO BRAKE PORT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 51256GT HOSE ASSY,TEE FTING TO BRK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 48907GT ELBOW,45D,520320-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

33 42758GT TEE,UNION,520401-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 87231GT HOSE ASSY,BRAKE TO TEE
from SN 41035

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

34 51255-SGT HOSE ASSY,BRAKE TO TEE FITTING
to SN 41034

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

310.1 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC 73



Part No. 62110GT

September 2023

310.2 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC74



Item Part No. Description Qty.

49613GT PLUG AND CAP KIT-SERVICE,ORFS* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

49612GT O-RING KIT (ORFS FITTINGS) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 51152GT TEE,RUN 070432-6***** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 51626GT HOSE ASSY,TEE FIT TO 1ST CYL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 51627GT HOSE ASSY,TEE FIT TO 2ND CYL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 48931GT CONN,520120-6-10
to SN 40877

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 48916GT CONN, 520120-6
from SN 40878

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 48916GT CONN, 520120-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 48912GT CONN,520120-4-6*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 51248GT HOSE ASSY,STEER CYL TO S1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 51247GT HOSE ASSY,STEER CYL TO S2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 51330GT HOSE ASSY.,HYD TK TO PUMP RR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 48980GT CONN,520102-12-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 48994GT VALVE,BALL,16 MPT-16 FPT*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 45161GT STRAINER ASSEMBLY,1.5" NPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 14262GT PLUG,HEX SOCKET,3/8 MPT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 51262GT HOSE ASSY,HYD TANK TO PUMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 48975GT CONN,520120-12-10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

15 48965GT ELBOW,90D,520202-12 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 55431GT ORIFICE,CAVITATION KIT, GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 51804GT HOSE ASSY.,FRONT MOTOR,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

18 51249GT HOSE ASSY,MANIFOLD TO TANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 48932GT FITTING,ELBOW,90D,520220-8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 51263GT HOSE ASSY, PUMP P1 TO MAN.P1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 48946GT CONN,520120-8-10 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 48905GT CONN,520120-4*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

23 48894GT CONN,BULKHEAD,520601-8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 51625GT HOSE ASSY,LIFT/MAN TO TEE FIT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

310.2 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC 75



Part No. 62110GT

September 2023

310.2 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC76



Item Part No. Description Qty.

25 48933GT CONN,520120-8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

26 64022GT HOSE ASSY, MANIF TO FL BULKHD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27 64023GT HOSE ASSY, MANIF TO FR BULKHD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28 48883GT PLUG,HEX,090109A-8*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

29 51261GT HOSE ASSY,HP TO HP PORT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

30 51260GT HOSE ASSY,HP TO BRAKE PORT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

31 51256GT HOSE ASSY,TEE FTING TO BRK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

32 48907GT ELBOW,45D,520320-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

33 42758GT TEE,UNION,520401-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

34 87231GT HOSE ASSY,BRAKE TO TEE
from SN 41035

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

34 51255-SGT HOSE ASSY,BRAKE TO TEE FITTING
to SN 41034

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

310.2 Hydraulic Hoses and Fittings

300 Chassis Components

GS-2668 DC, GS-3268 DC 77



Part No. 62110GT

September 2023

311.1 Power Cables - Drive Chassis

300 Chassis Components

GS-2668 DC, GS-3268 DC78



Item Part No. Description Qty.

1 44244GT BATTERY CABLE ASSY,3.5" RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 46225GT CABLE ASSEMBLY,9" RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 62200-SGT CABLE ASSEMBLY,23" GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

4 62218-SGT CABLE ASSEMBLY,50" GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 62197-SGT BATT.CABLE ASSY.BATTERY,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 19436GT CONNECTOR,ANDERSON SB 175*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 62198-SGT BATT.CABLE ASSY,CHASSIS,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 19436GT CONNECTOR,ANDERSON SB 175*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 62199-SGT CABLE ASSEMBLY,25" GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 84115GT CABLE ASSY, 20" RED . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 49906GT CABLE ASSEMBLY,13" BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

311.1 Power Cables - Drive Chassis

300 Chassis Components

GS-2668 DC, GS-3268 DC 79



Part No. 62110GT

September 2023

401.1 Scissor Components, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC80



Item Part No. Description Qty.

1 84235GT INNER ARM#4 W/BEARINGS GS68
(replaces 71297-S) (includes 4 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 84236GT OUTER ARM #4 W/BEARINGS GS2668
(replaces 71298-S) (includes 8 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 84237GT INNER ARM #3 W/BEARINGS GS2668
(replaces 71299-S (includes 6 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 84238GT OUTER ARM ASSY, W/DECALS*
(replaces 71295-S) (includes 6 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 84239GT INNER ARM ASSY, W/DECALS
(replaces 71296-S) (includes 8 each of item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 8516GT SCREW, HCC, 3/8-16 X 1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 825019GT ROD END, .375X3.69, ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

10 47530GT PIN,1.00DIAX4.6 LG,1HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 84243GT OUTER ARM #1 W/BEARINGS GS2668
(replaces 71292-S) (includes 8 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 25817GT BEARING,1.00IDX1.25ODX1.00L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 47360PGT WELDMENT,SLIDER BLOCK,GS68
(to SN 26325)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13A 58189GT CASTING -SLIDE BLOCK W/BEARING
(from SN 26326)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 47373GT WEAR PAD 2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 11890GT GLIDE BUTTON,SIDE,GLL,.100 TK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

16 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 47563GT PIN,CROSS LOWER PIVOT
(to SN 32992)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20A 71414GT PIN,1.75DIAX5.87LG,CHAMFER
(from SN 32993)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 84241GT INNER ARM ASSY,#1W/BRNGS,2668
(replaces 71293-S) (includes 4 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 84242GT OUTER ARM ASSY, W/DECALS*
(word) (replaces 71294-S) (includes 6 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22A 84991GT OUTER ARM ASSY #2,W/SY DECALS*
(symbol) (replaces 71294-S) (includes 6 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23 47302GT PIN,1.75DIAX8.51LG,2RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 47301GT PIN,1.75DIAX26.71LG,2RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 9

25 18384GT SNAP RING,EXTERNAL,1.75 DIA. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

Part No. 62110GT

September 2023

401.1 Scissor Components, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC 81



Part No. 62110GT

September 2023

401.1 Scissor Components, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC82



Item Part No. Description Qty.

26 39127GT WASHER, SCIS ARM,1.79X2.25X.120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

27 51144GT BEARING,1.75IDX2.00ODX1.25L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 64

Part No. 62110GT

September 2023

401.1 Scissor Components, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC 83



Part No. 62110GT

September 2023

402.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC84



Item Part No. Description Qty.

1 55351GT CLAMP, CABLEBRIDGE,HALF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

2 47622PGT BRACKET,UPPER CABLE BRIDGE,46 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 6888GT SCREW,HHC,1/4-20 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

4 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

5 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

6 28443GT CABLE TIE, 11.5" BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

7 47502GT BUMPER,1.25 INCH O.D.,SCISSORS
to SN 40224

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

7 71349GT BUMPER, LINK
from SN 40225

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

8 55336GT CHOCK STOP CUSHION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 7339GT SCREW,HHC,1/4-20 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 41557-SGT CABLE BRACKET,PAINTED
to SN 41053

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 79494GT FORMING,DOWN COIL COVER
from SN 41054

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 35724GT VALVE,NC SOLENOID,MANUAL LWR
to SN 40386

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 40417GT COIL,12V DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 1306744GT NUT, COIL, ZINC PLATING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 44979GT SEAL KIT,39909,PLAT LWR VALVE* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 71481GT VALVE,DOUBLE PULL SOLENOID 12V
from SN 40387

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 84423GT VALVE,2 POSITION 2 WAY*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 84087GT COIL-VALVE,SOLENOID . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 44979GT SEAL KIT,39909,PLAT LWR VALVE* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 48341GT CYL.ASSY,2668
includes orifice and fitting; to SN 40386

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 48340GT SEAL KIT, 48341 LIFT CYL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 55560GT ORIFICE,LONG, .059" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 39878GT CONNECTOR,070120-6-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 45071GT BEARING,1.5IDX1.75ODX1.5L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 55717GT CYLINDER, GS2632/46/68***
includes bearings; from SN 40387

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 66470GT SEAL KIT (55717) TEXAS HYD VER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

402.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC 85



Part No. 62110GT

September 2023

402.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC86



Item Part No. Description Qty.

14 55560GT ORIFICE,LONG, .059" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 48916GT CONN, 520120-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 Ref. Hydraulic Hoses and Fittings (refer to Figure 3-J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 47574PGT PLATE,LIFT ARM CAM GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 8516GT SCREW, HCC, 3/8-16 X 1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

19 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

20 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

21 47458GT PIN,1.50DIAX8.45LG,1HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 825019GT ROD END, .375X3.69, ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 47606PGT BRACKET,MAIN CABLE BRIDGE,2646 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 66098GT CABLE TIE,9" X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

25 58001GT SAFETY CHOCK-SCISSOR
includes 2 each of index numbers 18, 19 and 28

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 55488GT CROSS TUBE COLAR, GS46\68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

27 11966GT SCREW,BHHS,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

402.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC 87



Part No. 62110GT

September 2023

403.1 Scissor Compnents, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC88



Item Part No. Description Qty.

1 84244GT INNER ARM #5 W/BEARINGS GS3268
(replaces 71304-S) (includes 4 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 84245GT OUTER ARM #5 W/BEARINGS GS3268
(replaces 71302-S) (includes 8 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 84246GT OUTER ARM #4 W/BEARINGS,GS3268
(replaces 71301-S) (ground controls side) (includes 6 each item 28)

. . . . . . . . . . . . . . . . . . . . . . 1

4 84238GT OUTER ARM ASSY, W/DECALS*
(replaces 71295-S) (includes 6 each item 27)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 8516GT SCREW, HCC, 3/8-16 X 1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 825019GT ROD END, .375X3.69, ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

9 47530GT PIN,1.00DIAX4.6 LG,1HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 84243GT OUTER ARM #1 W/BEARINGS GS2668
(replaces 71292-S) (includes 8 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 25817GT BEARING,1.00IDX1.25ODX1.00L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 47360PGT WELDMENT,SLIDER BLOCK,GS68
(to SN 26325)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12A 58189GT CASTING -SLIDE BLOCK W/BEARING
(from SN 26326)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 47373GT WEAR PAD 2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 11890GT GLIDE BUTTON,SIDE,GLL,.100 TK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

15 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

17 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

18 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

19 47563GT PIN,CROSS LOWER PIVOT
(to SN 32992)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19A 71414GT PIN,1.75DIAX5.87LG,CHAMFER
(from SN 32993)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 84241GT INNER ARM ASSY,#1W/BRNGS,2668
(replaces 71293-S) (includes 4 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 84239GT INNER ARM ASSY, W/DECALS
(word) (replaces 71296-S) (includes 8 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21A 84992GT INNER ARM ASSY #4,W/SY DECALS*
(symbol) (replaces 71296-S) (includes 8 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

22 84242GT OUTER ARM ASSY, W/DECALS*
(word) (replaces 71294-S) (includes 6 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22A 84991GT OUTER ARM ASSY #2,W/SY DECALS*
(symbol) (replaces 71294-S) (includes 6 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23 47302GT PIN,1.75DIAX8.51LG,2RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

24 84247GT INNER ARM #3 W/BEARINGS GS3268
(replaces 71303-S) (includes 6 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

403.1 Scissor Compnents, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC 89



Part No. 62110GT

September 2023

403.1 Scissor Compnents, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC90



Item Part No. Description Qty.

25 47301GT PIN,1.75DIAX26.71LG,2RING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

26 18384GT SNAP RING,EXTERNAL,1.75 DIA. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30

27 39127GT WASHER, SCIS ARM,1.79X2.25X.120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 30

28 51144GT BEARING,1.75IDX2.00ODX1.25L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 82

29 84248GT OUTER ARM #4 W/BEARINGS GS3268
(replaces 71300-S) (includes 6 each item 28)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

403.1 Scissor Compnents, View 1

400 Scissor Components

GS-2668 DC, GS-3268 DC 91



Part No. 62110GT

September 2023

404.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC92



Item Part No. Description Qty.

1 47502GT BUMPER,1.25 INCH O.D.,SCISSORS
to SN 40224

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

1 71349GT BUMPER, LINK
from SN 40225

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

2 8516GT SCREW, HCC, 3/8-16 X 1.50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

3 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 22

4 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 20

5 825019GT ROD END, .375X3.69, ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 6888GT SCREW,HHC,1/4-20 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

7 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

8 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 11

9 55336GT CHOCK STOP CUSHION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 7339GT SCREW,HHC,1/4-20 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 6356GT WASHER,LOCK,.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

12 41557-SGT CABLE BRACKET,PAINTED
to SN 41053

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 79494GT FORMING,DOWN COIL COVER
from SN 41054

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 35724GT VALVE,NC SOLENOID,MANUAL LWR
to SN 40386

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 40417GT COIL,12V DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 1306744GT NUT, COIL, ZINC PLATING . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 44979GT SEAL KIT,39909,PLAT LWR VALVE* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 71481GT VALVE,DOUBLE PULL SOLENOID 12V
from SN 40387

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 84423GT VALVE,2 POSITION 2 WAY*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 84087GT COIL-VALVE,SOLENOID . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 44979GT SEAL KIT,39909,PLAT LWR VALVE* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 55560GT ORIFICE,LONG, .059" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 48916GT CONN, 520120-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 Ref. Hydraulic Hoses and Fittings (refer to Figure 3-J) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 48341GT CYL.ASSY,2668
includes orifice and fitting; to SN 26955

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 48340GT SEAL KIT, 48341 LIFT CYL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 55560GT ORIFICE,LONG, .059" . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

404.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC 93



Part No. 62110GT

September 2023

404.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC94



Item Part No. Description Qty.

17 39878GT CONNECTOR,070120-6-6 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 45071GT BEARING,1.5IDX1.75ODX1.5L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 55717GT CYLINDER, GS2632/46/68***
includes bearings; from SN 26956

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 66470GT SEAL KIT (55717) TEXAS HYD VER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 47574PGT PLATE,LIFT ARM CAM GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 47458GT PIN,1.50DIAX8.45LG,1HOLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

20 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 51542PGT BRACKET,CABLE BRIDGE GS32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

23 51505PGT BRACKET,MAIN CABLE BRIDGE,GS32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 55351GT CLAMP, CABLEBRIDGE,HALF . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

25 47625PGT BRACKET CABLE BRIDGE, 46 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

26 66098GT CABLE TIE,9" X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

27 58001GT SAFETY CHOCK-SCISSOR
includes index numbers 34, 35 and 2 each index number 4

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 55488GT CROSS TUBE COLAR, GS46\68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

28 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29 11966GT SCREW,BHHS,1/4-20 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

404.1 Scissor Components, View 2

400 Scissor Components

GS-2668 DC, GS-3268 DC 95



Part No. 62110GT

September 2023

501.1 Platform Installation

500 Platform Components

GS-2668 DC, GS-3268 DC96



Item Part No. Description Qty.

1 26810GT SCREW,BHHS,3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

2 112593GT PLAT ASSY,2668DC,ANSI,115V
(Assemblies with Word Decals - USA and Canada) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . . 1

2- 112594GT PLAT ASSY,2668DC,ANSI,230V
(Assemblies with Word Decals - USA and Canada) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . .

2A 112595GT PLAT ASSY,2668DC,CE,115V
(Assemblies with Symbol Decals - Europe) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2A- 112596GT PLAT ASSY,2668DC,CE,230V
(Assemblies with Symbol Decals - Europe) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3 39095GT PIN,1.75DIAX7.35LG,CHAMFER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 131426GT SLIDER BLOCK,PLATFORM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 39127GT WASHER, SCIS ARM,1.79X2.25X.120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 21604GT SCREW,HHC,3/8-16 X 3.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 47160GT BLOCK, PLATFORM ANCHOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 39907GT WIRE CABLE, 18/2 SJO, BULK
(1326 cm) (excludes items 10-3 on models; RT models only)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44

10 19491GT CONTACTOR,LIMIT SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 27643GT ROLLER ARM-LIMIT SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51063GT SCREW,PHILLIPS,RHM,10-32 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 6178GT NUT, NYLOCK, 10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 10107GT SCREW,HHC,5/16-18 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 55663-SGT BRACKET,JOYSTICK Q.D. BULKHEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 24649GT GROMMET,RUBBER 1.5 X .25 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

501.1 Platform Installation

500 Platform Components

GS-2668 DC, GS-3268 DC 97



Part No. 62110GT

September 2023

501.2 Platform Installation

500 Platform Components

GS-2668 DC, GS-3268 DC98



Item Part No. Description Qty.

1 26810GT SCREW,BHHS,3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

2 112597GT PLAT ASSY,3268DC,ANSI,115V
(Assemblies with Word Decals - USA and Canada) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . . 1

2- 112598GT PLAT ASSY,3268DC,ANSI,230V
(Assemblies with Word Decals - USA and Canada) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . .

2A 112599GT PLAT ASSY,3268DC,CE,115V
(Assemblies with Symbol Decals - Europe) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2A- 112600GT PLAT ASSY,3268DC,CE,230V
(Assemblies with Symbol Decals - Europe) (to SN 41737)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3 39095GT PIN,1.75DIAX7.35LG,CHAMFER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 131426GT SLIDER BLOCK,PLATFORM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 39127GT WASHER, SCIS ARM,1.79X2.25X.120 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 21604GT SCREW,HHC,3/8-16 X 3.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 47160GT BLOCK, PLATFORM ANCHOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 39907GT WIRE CABLE, 18/2 SJO, BULK
(1326 cm) (excludes items 10-3 on models; RT models only)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . 44

10 96948GT SWITCH, LIMIT, W/ROLLER ARM***
RT models only

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10- 19491GT CONTACTOR,LIMIT SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10- 97128GT ROLLER ARM,LIMIT SWITCH*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51063GT SCREW,PHILLIPS,RHM,10-32 X 1.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 6178GT NUT, NYLOCK, 10-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 10107GT SCREW,HHC,5/16-18 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 55663-SGT BRACKET,JOYSTICK Q.D. BULKHEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 24649GT GROMMET,RUBBER 1.5 X .25 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

501.2 Platform Installation

500 Platform Components

GS-2668 DC, GS-3268 DC 99



Part No. 62110GT

September 2023

502.1 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC100



Item Part No. Description Qty.

1 51379PGT WELDMENT,SIDERAIL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 79355GT PLUG,TUBE,SQ 1.50X.065
to SN 40787

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 79355GT PLUG,TUBE,SQ 1.50X.065
from SN 40788

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 51435GT DECK PLATE,MAIN,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 51379PGT WELDMENT,SIDERAIL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

7 51073PGT ACCESS PANEL,PLATFORM, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 14297GT SCREW,BHHS,1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10 62186-SGT PLATFORM ASSY/DECALS 2668 RT
ANSI and CSA models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 62179GT PLAT ASSY,CE,GS2668DC*
CE models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51166PGT GUARD,PLATFORM/LANYARD,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 14033GT SCREW, HHC, 3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 6052GT WASHER,SHIM,.5 X .875 X .063 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 51409PGT BRACKET,ROLLER,GRD.CONTRL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 47520GT WASHER,THRUST .75 X 1.25 X .06 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 38016GT ROLLER,PLASTIC,AWP96** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 35706GT BOLT,ROLLER,.470"(SHORT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 51139GT PIN,EXTENSION ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 55355GT SPACER,.75ID X 1.5OD X 1/4THK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22 6024GT NUT,NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 51437GT WHEEL,4 X 1.5
includes end caps

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 51408PGT BRACKET,ROLLR,ENGINE SIDE,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

26 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Part No. 62110GT

September 2023

502.1 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC 101



Part No. 62110GT

September 2023

502.1 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC102



Item Part No. Description Qty.

27 21618GT CLAMP,1.13,#18 X 1/4,RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 39317GT STOP PLATFORM ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29 33776GT RIVET,STL,STL,P,.188 X .375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

30 28487GT SCREW,BHHS,3/8-16 X 1
to SN 40695

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

30 71315GT RIVET,DRIVE, .25 X .25
from SN 40696

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Part No. 62110GT

September 2023

502.1 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC 103



Part No. 62110GT

September 2023

502.2 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC104



Item Part No. Description Qty.

1 51379PGT WELDMENT,SIDERAIL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 79355GT PLUG,TUBE,SQ 1.50X.065
to SN 40787

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 79355GT PLUG,TUBE,SQ 1.50X.065
from SN 40788

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 51435GT DECK PLATE,MAIN,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 51379PGT WELDMENT,SIDERAIL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

7 51073PGT ACCESS PANEL,PLATFORM, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 14297GT SCREW,BHHS,1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

9 56912GT SPRING CLIP,1/4-20,.025-.15X.54,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

10 47424-SGT GS68 PLAT W/ EXTN DECK
ANSI and CSA models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 62185GT PLAT ASSY,CE,GS3268DC*
CE models

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51166PGT GUARD,PLATFORM/LANYARD,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 14033GT SCREW, HHC, 3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 6052GT WASHER,SHIM,.5 X .875 X .063 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 51409PGT BRACKET,ROLLER,GRD.CONTRL,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 47520GT WASHER,THRUST .75 X 1.25 X .06 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 38016GT ROLLER,PLASTIC,AWP96** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 35706GT BOLT,ROLLER,.470"(SHORT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

20 51139GT PIN,EXTENSION ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

21 55355GT SPACER,.75ID X 1.5OD X 1/4THK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

22 6024GT NUT,NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23 51437GT WHEEL,4 X 1.5
includes end caps

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

24 51408PGT BRACKET,ROLLR,ENGINE SIDE,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

26 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

Part No. 62110GT

September 2023

502.2 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC 105



Part No. 62110GT

September 2023

502.2 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC106



Item Part No. Description Qty.

27 21618GT CLAMP,1.13,#18 X 1/4,RUB CUSH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

28 39317GT STOP PLATFORM ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

29 33776GT RIVET,STL,STL,P,.188 X .375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

30 28487GT SCREW,BHHS,3/8-16 X 1
to SN 40695

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

30 71315GT RIVET,DRIVE, .25 X .25
from SN 40696

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

Part No. 62110GT

September 2023

502.2 Platform Railings

500 Platform Components

GS-2668 DC, GS-3268 DC 107



Part No. 62110GT

September 2023

503.1 Platform Entry Gate

500 Platform Components

GS-2668 DC, GS-3268 DC108



Item Part No. Description Qty.

1 47524GT HINGE,CLOSING (SPRING) 4 X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 79355GT PLUG,TUBE,SQ 1.50X.065
to SN 40787

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

2 79355GT PLUG,TUBE,SQ 1.50X.065
from SN 40788

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

3 4266GT SCREW,HHC,1/4-20 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 15

4 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

5 6889GT NUT,LP NYLOCK,1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 19

6 47138GT PIN,SNAP,ENTRY RAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 51071PGT WELDMENT,END RAIL,ENGINE SIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 47520GT WASHER,THRUST .75 X 1.25 X .06 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 51416GT HANDLE,GRAB . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 51039PGT WELDMENT,END RAIL,GRD.CONTRLS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 51036PGT WELDMENT,ENTRY GATE 68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 47523GT HINGE,4 X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

503.1 Platform Entry Gate

500 Platform Components

GS-2668 DC, GS-3268 DC 109



Part No. 62110GT

September 2023

504.1 Platform Extension

500 Platform Components

GS-2668 DC, GS-3268 DC110



Item Part No. Description Qty.

1 47138GT PIN,SNAP,ENTRY RAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 10107GT SCREW,HHC,5/16-18 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 6886GT WASHER,LOCK,.313 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 51092PGT RAILING,EXT DECK,ENGINE SIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 47502GT BUMPER,1.25 INCH O.D.,SCISSORS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

6 44743GT MANUAL BOX W/DECALS*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

8 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

9 51034PGT RAILING,EXT.DECK GRD.CONTRL,68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

11 6024GT NUT,NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

13 47520GT WASHER,THRUST .75 X 1.25 X .06 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 39580GT BEARING,0.75IDX1.00ODX0.38L . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

15 51437GT WHEEL,4 X 1.5
includes end caps

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 51055PGT BRACKET,ROLLER WHEEL EXT.PLAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

17 51139GT PIN,EXTENSION ROLLER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

19 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 51478PGT BRACKET, SIDE ROLLER, REAR FT
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 51407PGT BRACKET,SIDE ROLLER,GRN.CONTRL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 38016GT ROLLER,PLASTIC,AWP96** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 35706GT BOLT,ROLLER,.470"(SHORT) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

23A 112593GT PLAT ASSY,2668DC,ANSI,115V
GS-2668 ANSI/CSA models; 115V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23B 112594GT PLAT ASSY,2668DC,ANSI,230V
GS-2668 ANSI/CSA models; 230V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23C 112595GT PLAT ASSY,2668DC,CE,115V
GS-2668 CE models; 115V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23D 112596GT PLAT ASSY,2668DC,CE,230V
GS-2668 CE models; 230V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23E 112597GT PLAT ASSY,3268DC,ANSI,115V
GS-3268 ANSI/CSA models; 115V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

Part No. 62110GT

September 2023

504.1 Platform Extension

500 Platform Components

GS-2668 DC, GS-3268 DC 111



Part No. 62110GT

September 2023

504.1 Platform Extension

500 Platform Components

GS-2668 DC, GS-3268 DC112



Item Part No. Description Qty.

23F 112598GT PLAT ASSY,3268DC,ANSI,230V
GS-3268 ANSI/CSA models; 230V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23G 112599GT PLAT ASSY,3268DC,CE,115V
GS-3268 CE models; 115V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23H 112600GT PLAT ASSY,3268DC,CE,230V
GS-3268 CE models; 230V power to platform

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

23 33550GT TAPE,WARNING,BLK/YEL, 50'*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 47230GT BUMPER,RUBBER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

25 51436-SGT DECK PLATE,EXTENSION,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

26 28487GT SCREW,BHHS,3/8-16 X 1
to SN 40695

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

26 71315GT RIVET,DRIVE, .25 X .25
from SN 40696

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

27 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

28 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 40

29 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

30 62710-SGT ENDRAIL ASSY.EXT.DECK GS68
includes index number 6 and 4 each index numbers 27 through 29

. . . . . . . . . . . . . . . . . . . . . . . 1

31 4266GT SCREW,HHC,1/4-20 X 2 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

32 6086GT NUT,LP NYLOCK,1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

33 79355GT PLUG,TUBE,SQ 1.50X.065
to SN 40787

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

33 79355GT PLUG,TUBE,SQ 1.50X.065
from SN 40788

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

34 47523GT HINGE,4 X 4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

35 51143GT JOYSTICK CARRIER . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

36 Ref. Platform Controls (refer to Figure 6-G) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

504.1 Platform Extension

500 Platform Components

GS-2668 DC, GS-3268 DC 113



Part No. 62110GT

September 2023

505.1 Platform Extension Deck Lock

500 Platform Components

GS-2668 DC, GS-3268 DC114



Item Part No. Description Qty.

1 8178GT SCREW,HHC,3/8-16 X 2.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 5

3 55753GT BUMPER, PLASTIC, 1.25 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 47520GT WASHER,THRUST .75 X 1.25 X .06 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6086GT NUT,LP NYLOCK,1/2-13 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

6 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

7 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 51846PGT MOUNT,ROD EXTENSION LOCK,68,90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 47927PGT WELDMENT,LATCH HANDLE,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 51847GT ROD, EXTENSION LOCK,GS68,GS90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 51415GT GRIP,HANDLE EXT PLATFORM LOCK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 47926GT LATCH PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 51823PGT GUIDE, LOCK, GS68,GS90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 51844GT GUIDE PAD, GS68, GS90 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

16 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

Part No. 62110GT

September 2023

505.1 Platform Extension Deck Lock

500 Platform Components

GS-2668 DC, GS-3268 DC 115



Part No. 62110GT

September 2023

506.1 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC116



Item Part No. Description Qty.

- 33724GT KIT,GASKET,UK POWER TO PLAT
(includes items 20 and 22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 33759GT SCREW,PHILLIPS,PHM,8-32X.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 7056GT CONN, SQZ, 1/2NPT, 0.38-0.50,SM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 10775GT T-BOX,2.75 X 4.5 X 2.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 13585GT OUTLET 110V
North America

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 7127GT SCREW,PHILLIPS,PHM,6-32 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 45437GT COVER,GFCI,WEATHERPROOF
North America; includes gasket and mounting fasteners

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6595GT PLUG,ELECTRICAL,DOMESTIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 25388GT PLUG,FUSED,250V,13AMP,U.K.** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 FUSE,13 AMP,220V PLUG
(component no longer available) refer to BS1362 BUSS TDC180-13A

. . . . . . . . . . . . . . . . . . . . 1

8 Ref. No Plug - Consult Factory
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 55306GT SCREW,PHILLIPS,PHM,4-40 X .50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 40766GT NUT,NYLOCK,4-40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 46440GT CONNECTOR,IEC 320 INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 52489GT CABLE ASSY,PWR TO PLAT.GS-2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13 39478GT SCREW,HHC,3/8-16 X 2 FULL THRD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 47273GT POTHOLE SLIDER,32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 51346GT BRACKET,PIGTAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 6626GT WIRE CAP,ORANGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

19 10777GT COVER, BLANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 66355GT GASKET, UK & DIN PWR. TO PLAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 T112563GT SVC KIT,UK RECEPT.REPLACEMENT
Europe

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 66356GT GASKET, UK RECEPTACLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

506.1 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC 117



Part No. 62110GT

September 2023

506.1 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC118



Item Part No. Description Qty.

23 33629GT PLATE,UK POWER TO PLATFORM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 66353GT RECEPTACLE, DIN, 220V 50A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 96236GT PLATE,AC ADAPTER,DIN/UK*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

506.1 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC 119



Part No. 62110GT

September 2023

506.2 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC120



Item Part No. Description Qty.

- 33724GT KIT,GASKET,UK POWER TO PLAT
(includes one each items 20 and 22)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 33759GT SCREW,PHILLIPS,PHM,8-32X.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

2 43956GT WIRE CABLE, 14/GA/3 CON. TPE JKT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 7056GT CONN, SQZ, 1/2NPT, 0.38-0.50,SM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 10775GT T-BOX,2.75 X 4.5 X 2.0 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 13585GT OUTLET 110V
North America

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 7127GT SCREW,PHILLIPS,PHM,6-32 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 45437GT COVER,GFCI,WEATHERPROOF
North America; includes gasket and mounting fasteners

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6595GT PLUG,ELECTRICAL,DOMESTIC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 144161GT PLUG,POWER,UK,16AMP,3PIN . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 1280665GT PLUG, TYPE F, 230V, 50HZ, 16A, IP44 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 25388GT PLUG,FUSED,250V,13AMP,U.K.** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 FUSE,13 AMP,220V PLUG
(component no longer available) refer to BS1362 BUSS TDC180-13A

. . . . . . . . . . . . . . . . . . . . 1

8 Ref. No Plug - Consult Factory
shown

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 55306GT SCREW,PHILLIPS,PHM,4-40 X .50 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 40766GT NUT,NYLOCK,4-40 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 46440GT CONNECTOR,IEC 320 INLET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 52489GT CABLE ASSY,PWR TO PLAT.GS-2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

13 39478GT SCREW,HHC,3/8-16 X 2 FULL THRD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 7713GT NUT, LP NYLOCK, 3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 47273GT POTHOLE SLIDER,32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

17 51346GT BRACKET,PIGTAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18 6626GT WIRE CAP,ORANGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

19 10777GT COVER, BLANK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 66355GT GASKET, UK & DIN PWR. TO PLAT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 T112563GT SVC KIT,UK RECEPT.REPLACEMENT
Europe

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 66356GT GASKET, UK RECEPTACLE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

506.2 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC 121



Part No. 62110GT

September 2023

506.2 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC122



Item Part No. Description Qty.

23 33629GT PLATE,UK POWER TO PLATFORM . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 66353GT RECEPTACLE, DIN, 220V 50A . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

25 96236GT PLATE,AC ADAPTER,DIN/UK*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

506.2 Power to Platform

500 Platform Components

GS-2668 DC, GS-3268 DC 123



Part No. 62110GT

September 2023

507.1 Platform Controls, GS-2668

500 Platform Components

GS-2668 DC, GS-3268 DC124



Item Part No. Description Qty.

1 5094GT SCREW,RHM,10-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 52502GT PAD,WREST,WRIST,GS68PLAT.CONT~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 58912GT FLANGE HEX SCREW,GRADE 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 62164GT ALARM ASSY,12VDC,ITT,4 PIN****
includes 72326 nut

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4- 72326GT NUT - PLASTIC,RING FOR ALARMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5 52503GT BOOT,PUSHBUTTON,RUBBER,GS68~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 27246GT BOOT,TOGGLE SWITCH,SHORT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 45105GT GUARD,TOGGLE SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 52505GT PLATE,GROUND,TOGGLE,GS68~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 62165GT SWITCH-TOGGLE,SPDT,3POS, MOM*~
includes mounting fasteners

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 62166GT SWITCH-PUSH BTN, LOW, GS68**~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 62167GT SWITCH-PUSH BTN, HIGH, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 51857GT P.C.BOARD,SWITCH ASSY,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 62163GT PC BOARD-PLATCNTRL,ITT GS68**~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 11804GT NUT,HEX,6-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

15 11805GT WASHER,FLAT,MS,#6,Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

16 52509GT SPACER,.188 PLAT.CONTROL,GS68~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

17 52510GT SPACER,.5" GS PLAT PC BOARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

17 148174GT STUD ASSY,RTSC CONTROL BOX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

18 62161GT JOYSTICK CONTROLLER
OEM joystick

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18- 62161HGT JOYSTICK CONTROLLER
aftermarket joystick replacement

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19 51919GT WIRE ASSEMBLY, LINK, GS2668*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 62162GT COIL CORD
includes ferrite suppressor

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 46266GT STRAIN RELIEF-GS JOYSTICK**~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 66817GT BASE WITH 1 NC CONTACT, E-STOP
includes 1 N.C. contact

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 66818GT CONTACT,NC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 21085GT SCREW,RHM,10-24 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

507.1 Platform Controls, GS-2668

500 Platform Components

GS-2668 DC, GS-3268 DC 125



Part No. 62110GT

September 2023

507.2 Platform Controls, GS-3268

500 Platform Components

GS-2668 DC, GS-3268 DC126



Item Part No. Description Qty.

1 5094GT SCREW,RHM,10-32 X .5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 52502GT PAD,WREST,WRIST,GS68PLAT.CONT~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 58912GT FLANGE HEX SCREW,GRADE 8 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 62164GT ALARM ASSY,12VDC,ITT,4 PIN****
includes 72326 nut

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4- 72326GT NUT - PLASTIC,RING FOR ALARMS . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

5 52503GT BOOT,PUSHBUTTON,RUBBER,GS68~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 27246GT BOOT,TOGGLE SWITCH,SHORT* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 45105GT GUARD,TOGGLE SWITCH . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 52505GT PLATE,GROUND,TOGGLE,GS68~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 62165GT SWITCH-TOGGLE,SPDT,3POS, MOM*~
includes mounting fasteners

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 62166GT SWITCH-PUSH BTN, LOW, GS68**~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 62167GT SWITCH-PUSH BTN, HIGH, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 51857GT P.C.BOARD,SWITCH ASSY,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 62163GT PC BOARD-PLATCNTRL,ITT GS68**~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 11804GT NUT,HEX,6-32 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

15 11805GT WASHER,FLAT,MS,#6,Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

16 52509GT SPACER,.188 PLAT.CONTROL,GS68~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

17 52510GT SPACER,.5" GS PLAT PC BOARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

17 148174GT STUD ASSY,RTSC CONTROL BOX . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 7

18 62161GT JOYSTICK CONTROLLER
OEM joystick

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

18- 62161HGT JOYSTICK CONTROLLER
aftermarket joystick replacement

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

19 51920-SGT CNTRL CABLE,,**ATT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

20 62162GT COIL CORD
includes ferrite suppressor

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

21 46266GT STRAIN RELIEF-GS JOYSTICK**~ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 66817GT BASE WITH 1 NC CONTACT, E-STOP
includes 1 N.C. contact

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

22 66818GT CONTACT,NC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

23 66812GT BUTTON,PUSH,RED MUSHROOM HEAD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

24 21085GT SCREW,RHM,10-24 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

507.2 Platform Controls, GS-3268

500 Platform Components

GS-2668 DC, GS-3268 DC 127



Part No. 62110GT

September 2023

508.1 Joystick Controller

500 Platform Components

GS-2668 DC, GS-3268 DC128



Item Part No. Description Qty.

62161GT JOYSTICK CONTROLLER
OEM joystick, contains all shown service parts

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

62161HGT JOYSTICK CONTROLLER
aftermarket joystick replacement

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 58293GT HANDLE KIT,GS JYSTK,BOTH HALVE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 52050GT PUSHBUTTON-FUNC.ENABL.W/ORING
includes mounting hardware

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 52042GT LEVER,FUNC ENABLE SWITCH,RGE** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 46271GT NUT-MOUNTING,PUSH BUTTON-44988 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 52043GT NUT,JOYSTICK,44988, RGE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 GASKET-JOYSTICK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 21427GT BOOT,CONTROLLER** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 52527GT POTENTIOMETER MOUNT PLATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 65179GT POTENTIOMETER (62161)*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 52525GT SHAFT ASSY,JOYSTICK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 21434GT SPRING & BUSHING KIT,RETURN*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 65180GT CASTING-JOYSTICK, GS2032 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 19722GT MICROSWITCH-V319M*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 65178GT ROCKER ASSY W/ROLLPIN*** . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 19710GT BOOT, PROTECTIVE, 45049 BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

508.1 Joystick Controller

500 Platform Components

GS-2668 DC, GS-3268 DC 129



Part No. 62110GT

September 2023

601.1 Wire Mesh - Link Guard Installation, View 1

600 Link Guard Components

GS-2668 DC, GS-3268 DC130



Item Part No. Description Qty.

- Ref., Link Guard Kit
refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 71826GT FORMING, MESH TRAY SIDE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 71879GT FORMING, LOWER FRONT GUARD LT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

4 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

5 6326GT SCREW,HHC,3/8-16 X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 71828GT TUBE MESH TRAY SUPPORT, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 8352GT SCREW,HHC,3/8-16 X 3.75 GD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 71842GT GAS STRUT,250N, 55CM STROKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

9 71880GT FORMING, LOWER FRONT GUARD RT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 71840GT WEAR PAD, LOWER EXT INNER, 68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

601.1 Wire Mesh - Link Guard Installation, View 1

600 Link Guard Components

GS-2668 DC, GS-3268 DC 131



Part No. 62110GT

September 2023

602.1 Wire Mesh - Link Guard Installation, View 2

600 Link Guard Components

GS-2668 DC, GS-3268 DC132



Item Part No. Description Qty.

1 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

2 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 10

3 6708GT SCREW,HHC,3/8-16 X 2.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 71850GT TUBE, MESH REAIL, SIDE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

6 71855GT WELDMENT,MESH RAIL JOINT, LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 71841GT WEAR PAD, UPPER EXT INNER,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 71839GT WEAR PAD, UPPER GUIDE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 1077-2400GT TUBE,UNISTRUT,22F10 2.25 X0105 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 71838GT WEAR PAD, LOWER GUIDE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 71824GT FORMING, MESH TRAY FL RR, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 71826GT FORMING, MESH TRAY SIDE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

13 71829GT WELDMENT, EXTENSION BASE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

14 71858GT WEAR PAD,4.25 X 1.5 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

15 6326GT SCREW,HHC,3/8-16 X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

16 71842GT GAS STRUT,250N, 55CM STROKE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

17 71825GT FORMING, MESH TRAY FR RL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

18 71840GT WEAR PAD, LOWER EXT INNER, 68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

19 10107GT SCREW,HHC,5/16-18 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32

20 6782GT NUT, NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 32

21 71835GT WELDMENT, UPPER EXT SECTION,68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

22 71848GT WELDMENT,MESH RAIL JOINT,RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

602.1 Wire Mesh - Link Guard Installation, View 2

600 Link Guard Components

GS-2668 DC, GS-3268 DC 133



Part No. 62110GT

September 2023

603.1 Wire Mesh - Link Guard Installation, View 3

600 Link Guard Components

GS-2668 DC, GS-3268 DC134



Item Part No. Description Qty.

1 71861GT FORMING, GUARD CONTACT FRNT LT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 71862GT WEAR PAD, GUARD CONTACT, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 6326GT SCREW,HHC,3/8-16 X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 71860GT FORMING, GUARD CONTACT FRNT RT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

603.1 Wire Mesh - Link Guard Installation, View 3

600 Link Guard Components

GS-2668 DC, GS-3268 DC 135



Part No. 62110GT

September 2023

604.1 Wire Mesh - Link Guard Installation, View 4

600 Link Guard Components

GS-2668 DC, GS-3268 DC136



Item Part No. Description Qty.

1 6326GT SCREW,HHC,3/8-16 X 3 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 3

3 71866GT FORMING, GUARD CONTACT REAR LT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 71862GT WEAR PAD, GUARD CONTACT, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 71865GT FORMING, GUARD CONTACT REAR RT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

604.1 Wire Mesh - Link Guard Installation, View 4

600 Link Guard Components

GS-2668 DC, GS-3268 DC 137



Part No. 62110GT

September 2023

605.1 Wire Mesh - Link Guard Installation, View 5

600 Link Guard Components

GS-2668 DC, GS-3268 DC138



Item Part No. Description Qty.

1 73575GT SPRING CLIP,10-24,.025-.125X.468,ZAG . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

2 6146GT WASHER,FLAT,MS,#10,Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

3 6607GT WASHER,LOCK,#10 PLTD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

4 71979GT SCREW,INDENTED HEX,10-24 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

5 WIRE MESH ASSY,SIDE,18 GA 1/4"
component no longer available; refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 WIRE MESH ASSY,END, 18 GA 1/4"
component no longer available; refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 62110GT

September 2023

605.1 Wire Mesh - Link Guard Installation, View 5

600 Link Guard Components

GS-2668 DC, GS-3268 DC 139



Part No. 62110GT

September 2023

606.1 Rigid Lind Guard Assembly, View 1

600 Link Guard Components

GS-2668 DC, GS-3268 DC140



Item Part No. Description Qty.

- Ref., Link Guard Kit
refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 47138GT PIN,SNAP,ENTRY RAIL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 64278GT WELDMENT, GUARD, GATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 55739GT SPRING, TORSION, ENTRY GATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 38028GT NUT,LP NYLOCK,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

5 64245GT BUSHING,FLANGE, .75 X .875 X.5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 71912GT BOLT,SHOULDER,5/8-11 X 1.19 LT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 64275GT WELDMENT, GUARD, REAR, RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 55983GT PIN-THREADED SHLDR OFFS,5/8-11 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9 71120GT GUSSET, GUARD, REAR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

11 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 12

12 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 6708GT SCREW,HHC,3/8-16 X 2.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 64276GT WELDMENT, GUARD, REAR, LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

606.1 Rigid Lind Guard Assembly, View 1

600 Link Guard Components

GS-2668 DC, GS-3268 DC 141



Part No. 62110GT

September 2023

607.1 Rigid Link Guard Assembly, View 2

600 Link Guard Components

GS-2668 DC, GS-3268 DC142



Item Part No. Description Qty.

1 51397GT FORMING, NOSE GUARD, LEFT GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

3 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 6

4 51395GT FORMING,NOSE GUARD,REAR GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 64267GT WELDMENT,FRONT TUBE GUARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 55284GT FORMING, NOSE GUARD, RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 14

9 6708GT SCREW,HHC,3/8-16 X 2.25 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

10 WELDMENT, GUARD, TOP, RIGHT
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 71094GT TUBE, GUARD, SIDE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 64275GT WELDMENT, GUARD, REAR, RIGHT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

13 64278GT WELDMENT, GUARD, GATE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 64276GT WELDMENT, GUARD, REAR, LEFT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

15 WELDMENT, GUARD, TOP, LEFT
no longer available

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

16 55753GT BUMPER, PLASTIC, 1.25 O.D. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

607.1 Rigid Link Guard Assembly, View 2

600 Link Guard Components

GS-2668 DC, GS-3268 DC 143



Part No. 62110GT

September 2023

608.1 Rigid Link Guard Assembly, View 3

600 Link Guard Components

GS-2668 DC, GS-3268 DC144



Item Part No. Description Qty.

1 Ref., MESH, LINK GUARD, FRONT
component no longer available; refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 Ref., MESH, LINK GUARD, SIDE, GS68
component no longer available; refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3 Ref., MESH, LINK GUARD, REAR, GS68
component no longer available; refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

4 Ref., MESH, LINK GUARD, SIDE, GS68
component no longer available; refer to 609.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 28443GT CABLE TIE, 11.5" BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 150

Part No. 62110GT

September 2023

608.1 Rigid Link Guard Assembly, View 3

600 Link Guard Components

GS-2668 DC, GS-3268 DC 145



Part No. 62110GT

September 2023

609.1 Steel Panel Link Guard Assembly

600 Link Guard Components

GS-2668 DC, GS-3268 DC146



Item Part No. Description Qty.

- T109074GT KIT,LINKGUARDS 2668 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

- T109075GT KIT,LINKGUARDS 3268 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1A 148187GT FORMING,LINKGUARD MOUNT,R,2668
GS-2668 (Right)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1A- 148186GT FORMING,LINKGUARD MOUNT,L,2668
GS-2668 (Left)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

1B 148286GT FORMING,LINKGUARD MOUNT,R,3268
GS-3268 (Right)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1B- T107013GT FORMING,LINKGUARD MOUNT,L,3268
GS-3268 (Left)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

2A T108330GT FORMING,LINKGUARD LADDER,2668
GS-2668

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2B T108213GT FORMING,LINKGUARD LADDER,3268
GS-3268

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 6175GT SCREW,HHC,3/8-16 X 1 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

4 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

5 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 24

6 8255GT SCREW,HHC,3/8-16 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 18

7A 148176GT FORMING,LINKGUARD,SIDE,L,2668
GS-2668 (Left)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7A- 148177GT FORMING,LINKGUARD,SIDE,R,2668
GS-2668 (Right)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7B 148282GT FORMING,LINKGUARD,SIDE L,3268
GS-3268 (Left)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

7B- 148283GT FORMING,LINKGUARD,SIDE R,3268
GS-3268 (Right)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

8 6019GT SCREW,HHC,3/8-16 X 1.25 GRD 5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9A 148182GT FORMING,LINKGUARD CORNER R,2668
GS-2668 (Left)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9A- 148181GT FORMING,LINKGUARD CORNER L,2668
GS-2668 (Right)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

9B 148284GT FORMING,LINKGUARD CORNER L,3268
GS-3268 (Left)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

9B- 148285GT FORMING,LINKGUARD CORNER R,3268
GS-3268 (Right)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

10A T107925GT FORMING,LINKGUARD FRONT,2668
GS-2668

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10B T108212GT FORMING,LINKGUARD FRONT,3268
GS-3268

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

11 13002GT SCREW,HHC,5/16-18 X 1 GR5 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

12 5397GT WASHER,FLAT,USS,5/16",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 229099GT PLATE,PLATFORM END GUARD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

14 6782GT NUT, NYLOCK, 5/16-18 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 62110GT

September 2023

609.1 Steel Panel Link Guard Assembly

600 Link Guard Components

GS-2668 DC, GS-3268 DC 147



Part No. 62110GT

September 2023

701.1 Flashing Beacon

700 Accessories

GS-2668 DC, GS-3268 DC148



Item Part No. Description Qty.

1 55233GT SCREW,10-24X7/8,PAN HD PHILLIP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 5365GT NUT,NYLOCK,10-24 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3A 66909GT STROBE,BEACON,W/OUT HARDWARE**
(from SN 41317 to 46145)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3A- 58973GT LIGHT,REPLACEMENT BULB (39676)
for 66909

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3B 231931GT STROBE,BEACON, AC COMP 12-80V
(from SN 46146); replaced 105107

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

3B- 105557GT BULB,FLASHING BEACON
for 231931

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

3B- 105556GT LENS,FLASHING BEACON
for 231931

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

4 51223GT GS68 AC BEACON
includes item 3A

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

701.1 Flashing Beacon

700 Accessories

GS-2668 DC, GS-3268 DC 149



Part No. 62110GT

September 2023

702.1 Platform Work Light

700 Accessories

GS-2668 DC, GS-3268 DC150



Item Part No. Description Qty.

51216GT GS68 AC 2668 WORK LIGHTS
includes harness

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 71498GT WORKLIGHT, 12V, DEUTSCH RECEPT
includes mounting fasteners

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 71382GT BRACKET, WORK LIGHTS, OPTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

702.1 Platform Work Light

700 Accessories

GS-2668 DC, GS-3268 DC 151



Part No. 62110GT

September 2023

702.2 Platform Work Light

700 Accessories

GS-2668 DC, GS-3268 DC152



Item Part No. Description Qty.

51243GT GS68 AC 3268 WORK LIGHTS
includes harness

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 71498GT WORKLIGHT, 12V, DEUTSCH RECEPT
includes mounting fasteners

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

2 71382GT BRACKET, WORK LIGHTS, OPTION . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

Part No. 62110GT

September 2023

702.2 Platform Work Light

700 Accessories

GS-2668 DC, GS-3268 DC 153



Part No. 62110GT

September 2023

703.1 Pipe Cradle Assembly

700 Accessories

GS-2668 DC, GS-3268 DC154



Item Part No. Description Qty.

131626GT PIPE CRADLE KIT,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 79156GT PLATE,PIPE HOLDER, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 14033GT SCREW, HHC, 3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 8

3 6097GT WASHER,FLAT,USS,3/8",Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

4 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 16

5 66171GT CHANNEL,PIPE RACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 66472GT U-BOLT, SQR, 3/8-16X2X5, PLTD . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

7 66169GT FORMING, PIPE HOLDER RACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 79158GT FORMING,PIPE RACK BASE, GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 100810GT BUCKLE & SLIDE STRAP SET . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

10 35643GT BUCKLE,SIDE RELEASE . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

11 35642GT STRAP,NYLON,1.0 IN. BLACK . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 96

Part No. 62110GT

September 2023

703.1 Pipe Cradle Assembly

700 Accessories

GS-2668 DC, GS-3268 DC 155



Part No. 62110GT

September 2023

704.1 Platform Overload Sensor

700 Accessories

GS-2668 DC, GS-3268 DC156



Item Part No. Description Qty.

55617GT GS 68 OP OVERLOAD SENSOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 MANIFOLD,BRAKE RELEASE***
refer to 302.1

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 51154GT CONNECTOR,070103-4-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

3 51151GT SWITCH,PRESS 2500-6000 PSI ADJ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 39877GT CONNECTOR,070120-4-4 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 49863GT CLAMP,1.13,#18 X 3/8,RUB CUSH* . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

6 14033GT SCREW, HHC, 3/8-16 X 2.75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

7 6021GT WASHER,LOCK,.375 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

8 4828GT NUT,NYLOCK,3/8-16 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

9 84110GT HOSE ASSY,OVERLOAD SENSOR . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

Part No. 62110GT

September 2023

704.1 Platform Overload Sensor

700 Accessories

GS-2668 DC, GS-3268 DC 157



Part No. 62110GT

September 2023

705.1 Inverter Installation

700 Accessories

GS-2668 DC, GS-3268 DC158



Item Part No. Description Qty.

71786GT GS68 OP INVERTER 120VAC/60HZ . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .

1 52469GT HYDRAULIC TRAY MODULE,GS68 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

2 106207GT WIRE,6 GA,RED,GXL . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60

3 71924GT FUSE,80 AMP . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

4 55747GT FUSE HOLDER, IN-LINE, 6AWG, MAXI . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

5 55709GT TERMINAL, 3/8" RING, #6GA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 2

6 66466GT BUTT SPLICE, 6-GA . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

7 87200GT HARNESS,INVERTER OPT,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

8 1312703GT WIRE,6 GA,BLACK,GXL
(106208 is no longer avaialble & replaced with 1312703)

. . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 60

9 87200GT HARNESS,INVERTER OPT,GS68 DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

10 6935GT CONN, SQZ, 1/2NPT, LOCKNUT . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

11 150031GT SVC KIT,120V,INVERTER,GS68DC . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1

12 6091GT NUT, NYLOCK, 1/4-20 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

13 6638GT WASHER, FLAT, USS, 1/4"Y . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

14 6090GT SCREW, HHC, 1/4-20 X .75 . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4

Part No. 62110GT

September 2023

705.1 Inverter Installation

700 Accessories

GS-2668 DC, GS-3268 DC 159



Part no. Page Number
1077-2400GT 133

4266GT 109, 113

4828GT 23, 27, 31, 35, 39, 55...

5094GT 125, 127

5224GT 37, 41

5361GT 19

5365GT 149

5397GT 23, 27, 57, 59, 81, 87...

6002GT 59

6019GT 19, 23, 27, 61, 67, 81...

6021GT 19, 37, 41, 53, 81, 89...

6024GT 23, 27, 101, 105, 111

6052GT 101, 105

6086GT 113, 115

6090GT 23, 27, 31, 37, 41, 55...

6091GT 31, 37, 41, 55, 57, 59...

6095GT 61

6097GT 67, 115, 131, 135, 137,
141...

6146GT 55, 139

6175GT 23, 27, 31, 37, 41, 57...

6178GT 55, 63, 97, 99

6198GT 19, 61

6326GT 131, 133, 135, 137

6356GT 63, 85, 93

6595GT 35, 39, 57, 117, 121

6607GT 139

6626GT 117, 121

6638GT 23, 27, 31, 55, 57, 65...

6708GT 133, 141, 143

6782GT 63, 133, 147

6873GT 63

6878GT 31, 67

6886GT 111

6888GT 61, 63, 85, 93

6889GT 21, 23, 27, 67, 85, 93...

6935GT 159

7056GT 117, 121

7127GT 117, 121

7339GT 85, 93

7713GT 35, 39, 55, 57, 59, 81...

8177GT 61

8178GT 101, 105, 109, 111,
115

Part no. Page Number
8220GT 19

8255GT 21, 25, 29, 57, 101,
105...

8352GT 131

8516GT 81, 87, 89, 93

8538GT 59

8914GT 31, 37, 41

10107GT 97, 99, 111, 133

10258GT 23, 27, 37, 41

10775GT 117, 121

10777GT 117, 121

11804GT 125, 127

11805GT 125, 127

11890GT 81, 89

11966GT 87, 95

12906GT 31

13002GT 63, 147

13008-3GT 55

13008-6GT 55

13037-SGT 43

13585GT 117, 121

14033GT 37, 41, 101, 105, 155,
157

14262GT 33, 71, 75

14297GT 69, 101, 105

18384GT 81, 91

18503GT 63, 67

18605GT 31, 43

18666GT 31

19284GT 35, 39, 67

19436GT 63, 79

19440GT 19

19491GT 21, 97, 99

19506GT 43

19533GT 55

19710GT 129

19722GT 129

20224GT 47

20654GT 23, 27

21085GT 125, 127

21141GT 31

21427GT 129

21434GT 129

21604GT 97, 99

Part no. Page Number
21618GT 103, 107

21982GT 43

23083-SGT 37, 39

23314GT 63

24649GT 59, 97, 99

25388GT 35, 39, 57, 117, 121

25817GT 81, 89

25965GT 35, 39

25994GT 11, 15

26810GT 97, 99

27246GT 43, 125, 127

27262GT 55

27377GT 67

27488GT 37, 41

27643GT 97

27830GT 55

28157GT 11, 15

28164GT 11, 15

28171GT 11, 15

28174GT 11, 15

28175GT 11, 15

28176GT 11, 15

28235GT 11, 15

28236GT 11, 15

28301GT 67

28443GT 85, 145

28487GT 103, 107, 113

28750GT 47

29868GT 31

30734GT 19

31060GT 11, 15

31506GT 31

31508GT 11, 15

31658GT 33, 63

31785GT 11, 15

31785JAGT 11, 15

32673GT 21

33550GT 113

33629GT 119, 123

33724GT 117, 121

33759GT 117, 121

33776GT 103, 107

Part No. 62110GT

September 2023

Part Number Index

GS-2668 DC, GS-3268 DC 160



Part no. Page Number
33994GT 47

34052GT 43

34053GT 43

34054GT 43

34056GT 43

34346GT 37, 41

35642GT 155

35643GT 155

35706GT 101, 105, 111

35724GT 85, 93

36843GT 53

37189GT 53

37947GT 43

38016GT 101, 105, 111

38028GT 61, 141

39095GT 97, 99

39127GT 83, 91, 97, 99

39317GT 59, 103, 107

39469GT 59

39470GT 59

39478GT 35, 39, 55, 117, 121

39540GT 31, 35, 39

39580GT 111

39877GT 157

39878GT 85, 95

39907GT 21, 97, 99

40265GT 67

40417GT 85, 93

40434GT 11, 15

40532GT 55

40533GT 55

40534GT 55

40536GT 55

40537GT 55

40594GT 59

40766GT 35, 39, 55, 117, 121

40833GT 63

40836GT 35, 39

41557-SGT 85, 93

41630GT 59

41695GT 59

42189GT 37, 41

Part no. Page Number
42758GT 73, 77

43089GT 11, 15

43091GT 11, 15

43255GT 47

43392GT 61

43617GT 11, 15

43618GT 11, 15

43619GT 11, 15

43658GT 11, 15

43696GT 11, 15

43956GT 35, 39, 117, 121

44064GT 53

44169GT 47

44170GT 49

44174GT 49

44175GT 49

44178GT 47

44216GT 37, 41

44217GT 37, 41

44218GT 37, 41

44220GT 11, 15

44224GT 37, 41, 47, 49

44225GT 49

44227GT 47, 49

44228GT 49

44230GT 49

44233GT 37, 41

44235GT 37, 41

44244GT 65, 79

44255GT 11, 15

44716GT 63

44733GT 59

44736GT 11, 15

44743GT 111

44778GT 53

44780GT 19, 23, 27

44781GT 19, 23, 27

44782GT 19

44783GT 19

44961GT 53

44962GT 53

44963GT 53

Part no. Page Number
44979GT 85, 93

44980GT 11, 15

45071GT 85, 95

45105GT 125, 127

45161GT 33, 71, 75

45437GT 117, 121

45916GT 47

46225GT 63, 79

46261GT 53

46266GT 125, 127

46271GT 129

46337GT 55

46347GT 59

46348GT 59

46431GT 31

46436GT 23, 27, 37, 41

46440GT 35, 39, 55, 117, 121

47138GT 109, 111, 141

47160GT 97, 99

47228GT 59

47230GT 67, 113

47255GT 61

47273GT 35, 39, 55, 117, 121

47282GT 19

47301GT 81, 91

47302GT 81, 89

47310PGT 23

47312GT 19, 23, 27

47323PGT 61

47324PGT 61

47325GT 59

47331PGT 59

47342GT 61

47360PGT 81, 89

47373GT 81, 89

47376GT 21

47424-SGT 105

47455GT 61

47458GT 87, 95

47479GT 43

47483PGT 69

47492GT 23, 27

Part No. 62110GT

September 2023

Part Number Index

GS-2668 DC, GS-3268 DC 161



Part no. Page Number
47502GT 85, 93, 111

47520GT 101, 105, 109, 111,
115

47523GT 109, 113

47524GT 109

47530GT 81, 89

47548GT 61

47563GT 81, 89

47574PGT 87, 95

47606PGT 87

47622PGT 85

47625PGT 95

47907GT 59

47926GT 115

47927PGT 115

47936PGT 37, 41

47974PGT 25, 29

48340GT 85, 93

48341GT 85, 93

48696GT 11, 15

48727GT 11, 15

48880GT 47

48883GT 73, 77

48894GT 71, 75

48905GT 71, 75

48907GT 73, 77

48912GT 71, 75

48916GT 71, 75, 87, 93

48922GT 33

48931GT 71, 75

48932GT 71, 75

48933GT 71, 77

48946GT 71, 75

48965GT 71, 75

48975GT 71, 75

48980GT 71, 75

48994GT 33, 71, 75

48997GT 47

49612GT 47, 71, 75

49613GT 47, 71, 75

49863GT 157

49906GT 79

49911GT 13

Part no. Page Number
51034PGT 111

51036PGT 109

51039PGT 109

51055PGT 111

51059PGT 23, 27

51063GT 21, 97, 99

51071PGT 109

51073PGT 101, 105

51092PGT 111

51131GT 23, 27

51132GT 67

51139GT 101, 105, 111

51143GT 113

51144GT 83, 91

51151GT 157

51152GT 75

51154GT 157

51166PGT 101, 105

51169GT 31

51180GT 63

51181-SGT 59

51201GT 19, 23, 27

51216GT 151

51223GT 149

51236-SGT 61

51243GT 153

51247GT 71, 75

51248GT 71, 75

51249GT 71, 75

51254GT 71

51255-SGT 73, 77

51256GT 73, 77

51260GT 73, 77

51261GT 73, 77

51262GT 71, 75

51263GT 71, 75

51291GT 67

51304PGT 37, 41

51329-SGT 69

51330GT 71, 75

51346GT 35, 39, 117, 121

51379PGT 101, 105

Part no. Page Number
51395GT 143

51397GT 143

51407PGT 111

51408PGT 101, 105

51409PGT 101, 105

51410GT 19

51415GT 115

51416GT 109

51428GT 23, 27

51435GT 101, 105

51436-SGT 113

51437GT 101, 105, 111

51474GT 19

51478PGT 111

51500GT 33

51505PGT 95

51542PGT 95

51581GT 67

51587PGT 67

51608GT 43

51612PGT 31

51625GT 75

51626GT 75

51627GT 75

51702GT 67

51703PGT 67

51779-SGT 61

51804GT 71, 75

51823PGT 115

51844GT 115

51846PGT 115

51847GT 115

51857GT 125, 127

51864PGT 43

51919GT 125

51920-SGT 127

51976-SGT 67

52042GT 129

52043GT 129

52050GT 129

52070GT 13, 17

52324GT 13, 17

Part No. 62110GT

September 2023

Part Number Index

GS-2668 DC, GS-3268 DC 162



Part no. Page Number
52368GT 49

52369GT 49

52370GT 47

52371GT 47

52376GT 47

52377GT 49

52378GT 49

52379GT 49

52380GT 49

52382GT 49

52383GT 49

52385GT 47

52390GT 19

52391GT 21

52395GT 23, 27

52431GT 13, 17

52464GT 31

52469GT 31, 35, 39, 159

52475GT 13, 17

52476GT 13

52484GT 49

52489GT 35, 117, 121

52494GT 13, 17

52502GT 125, 127

52503GT 125, 127

52505GT 125, 127

52509GT 125, 127

52510GT 125, 127

52512GT 53

52525GT 129

52527GT 129

52545GT 13, 17

52549GT 13, 17

52617GT 13, 17

52673GT 13

52674GT 13

52682GT 17

52802GT 17

52803GT 17

52805GT 17

52889GT 13, 17

52913GT 53

Part no. Page Number
52914GT 53

52966GT 13, 17

54074GT 59

55018GT 55

55019GT 55

55021GT 55

55038GT 55

55233GT 149

55284GT 143

55306GT 35, 39, 55, 117, 121

55336GT 85, 93

55351GT 85, 95

55355GT 101, 105

55389-SGT 23, 27

55391-SGT 39

55393-SGT 27

55431GT 71, 75

55482GT 67

55488GT 87, 95

55555-SGT 59

55560GT 85, 87, 93

55617GT 157

55663-SGT 97, 99

55709GT 159

55717GT 85, 95

55739GT 141

55745GT 19

55747GT 159

55753GT 115, 143

55906GT 31, 43

55940GT 53

55983GT 61, 141

56100GT 43

56912GT 31, 37, 41, 67, 101,
105

58001GT 87, 95

58189GT 81, 89

58255GT 23, 29

58293GT 129

58912GT 125, 127

58973GT 149

59076GT 21

62061GT 13

Part no. Page Number
62062GT 17

62112GT 47

62113GT 49

62161GT 125, 127, 129

62161HGT 125, 127, 129

62162GT 125, 127

62163GT 125, 127

62164GT 125, 127

62165GT 125, 127

62166GT 125, 127

62167GT 125, 127

62179GT 101

62185GT 105

62186-SGT 101

62193-SGT 59

62194-SGT 59, 65

62195-SGT 59

62196-SGT 61

62197-SGT 63, 79

62198-SGT 63, 79

62199-SGT 63, 79

62200-SGT 63, 79

62201GT 63

62202-SGT 67

62203-SGT 67

62204-SGT 67

62205GT 23, 27

62206-SGT 43

62207GT 49

62215GT 53

62217-SGT 23, 27

62218-SGT 79

62710-SGT 113

62727-SGT 33

64011GT 19

64022GT 71, 77

64023GT 71, 77

64211GT 59

64236GT 43

64245GT 141

64258GT 31

64267GT 143

Part No. 62110GT

September 2023

Part Number Index

GS-2668 DC, GS-3268 DC 163



Part no. Page Number
64275GT 141, 143

64276GT 141, 143

64278GT 141, 143

65053GT 13, 17

65178GT 129

65179GT 129

65180GT 129

65737GT 57

66081GT 63

66094GT 63

66098GT 87, 95

66169GT 155

66171GT 155

66353GT 119, 123

66355GT 117, 121

66356GT 117, 121

66466GT 159

66470GT 85, 95

66472GT 155

66717GT 63

66761GT 43

66811GT 43

66812GT 43, 125, 127

66813GT 35, 39

66814GT 43

66815GT 35, 39

66816GT 35, 39, 43

66817GT 45, 125, 127

66818GT 125, 127

66821GT 43

66909GT 149

71094GT 143

71120GT 141

71315GT 103, 107, 113

71349GT 85, 93

71382GT 151, 153

71414GT 81, 89

71481GT 85, 93

71498GT 151, 153

71528GT 31

71547GT 19, 23, 27

71786GT 159

Part no. Page Number
71824GT 133

71825GT 133

71826GT 131, 133

71828GT 131

71829GT 133

71835GT 133

71838GT 133

71839GT 133

71840GT 131, 133

71841GT 133

71842GT 131, 133

71848GT 133

71850GT 133

71852GT 65

71855GT 133

71858GT 133

71860GT 135

71861GT 135

71862GT 135, 137

71864GT 35, 39

71865GT 137

71866GT 137

71879GT 131

71880GT 131

71912GT 141

71924GT 159

71979GT 139

72197GT 13, 17

72281GT 19

72289GT 19

72326GT 31, 35, 39, 125, 127

73575GT 139

77046GT 13, 17

79079GT 65

79083GT 65

79156GT 155

79158GT 155

79159GT 35

79355GT 101, 105, 109, 113

79464GT 57

79494GT 85, 93

79495GT 47

Part no. Page Number
81579GT 23, 27

84073GT 19

84087GT 85, 93

84110GT 157

84115GT 79

84199GT 11, 15

84235GT 81

84236GT 81

84237GT 81

84238GT 81, 89

84239GT 81, 89

84241GT 81, 89

84242GT 81, 89

84243GT 81, 89

84244GT 89

84245GT 89

84246GT 89

84247GT 89

84248GT 91

84423GT 85, 93

84991GT 81, 89

84992GT 89

87070GT 33

87200GT 159

87231GT 73, 77

89065GT 21

96011GT 43

96110GT 63

96236GT 119, 123

96452GT 43

96461GT 37, 41

96472GT 13, 17

96948GT 19, 99

97128GT 21, 99

97387GT 47

100810GT 155

102395GT 47

102396GT 47

104764GT 47

104767GT 47

105556GT 149

105557GT 149

Part No. 62110GT

September 2023

Part Number Index

GS-2668 DC, GS-3268 DC 164



Part no. Page Number
106207GT 159

112593GT 97, 111

112594GT 97, 111

112595GT 97, 111

112596GT 97, 111

112597GT 99, 111

112598GT 99, 113

112599GT 99, 113

112600GT 99, 113

122513GT 35, 39

128118GT 57

128375GT 57

128376GT 57

128377GT 57

128645GT 57

131323GT 33

131426GT 97, 99

131626GT 155

131905GT 57

131906GT 57

131907GT 57

131908GT 57

131918GT 57

131919GT 57

139318GT 57

144161GT 35, 39, 57, 117, 121

147095GT 43

148174GT 125, 127

148176GT 147

148177GT 147

148181GT 147

148182GT 147

148186GT 147

148187GT 147

148282GT 147

148283GT 147

148284GT 147

148285GT 147

148286GT 147

148337GT 19

148426GT 19, 23, 27

150031GT 159

Part no. Page Number
228946GT 57

228947GT 57

229099GT 147

231931GT 149

825019GT 81, 87, 89, 93

1255452GT 19

1259055GT 33

1259223GT 59

1280665GT 35, 39, 57, 117, 121

1306744GT 85, 93

1312703GT 159

T107013GT 147

T107925GT 147

T108212GT 147

T108213GT 147

T108330GT 147

T109074GT 147

T109075GT 147

T109085GT 21, 25, 29

T112563GT 117, 121

Part no. Page Number

Part No. 62110GT

September 2023

Part Number Index

GS-2668 DC, GS-3268 DC 165




	GS-2668 DC, GS-3268 DC MC (62110)
	100 Decals
	101.1 Decals, GS-2668
	102.1 Decals, GS-3268

	200 Drive Chassis Components
	201.1 Steer Axle Linkage, Wheels and Drive Motors
	202.1 Non-Steer Axle and Drive Motors
	202.2 Non-Steer Axle and Drive Motors

	300 Chassis Components
	301.1 Hydraulic Tank and Ground Controls Installation
	302.1 Hydraulic Module Components
	302.2 Hydraulic Module Components
	303.1 Ground Controls
	304.1 Function Manifold
	305.1 Hydraulic Power Unit
	306.1 Battery Charger
	306.2 Battery Charger Detail
	307.1 Battery Pack Module Installation
	308.1 Battery Pack Module Components
	309.1 Chassis Covers
	310.1 Hydraulic Hoses and Fittings
	310.2 Hydraulic Hoses and Fittings
	311.1 Power Cables - Drive Chassis

	400 Scissor Components
	401.1 Scissor Components, View 1
	402.1 Scissor Components, View 2
	403.1 Scissor Compnents, View 1
	404.1 Scissor Components, View 2

	500 Platform Components
	501.1 Platform Installation
	501.2 Platform Installation
	502.1 Platform Railings
	502.2 Platform Railings
	503.1 Platform Entry Gate
	504.1 Platform Extension
	505.1 Platform Extension Deck Lock
	506.1 Power to Platform
	506.2 Power to Platform
	507.1 Platform Controls, GS-2668
	507.2 Platform Controls, GS-3268
	508.1 Joystick Controller

	600 Link Guard Components
	601.1 Wire Mesh - Link Guard Installation, View 1
	602.1 Wire Mesh - Link Guard Installation, View 2
	603.1 Wire Mesh - Link Guard Installation, View 3
	604.1 Wire Mesh - Link Guard Installation, View 4
	605.1 Wire Mesh - Link Guard Installation, View 5
	606.1 Rigid Lind Guard Assembly, View 1
	607.1 Rigid Link Guard Assembly, View 2
	608.1 Rigid Link Guard Assembly, View 3
	609.1 Steel Panel Link Guard Assembly

	700 Accessories
	701.1 Flashing Beacon
	702.1 Platform Work Light
	702.2 Platform Work Light
	703.1 Pipe Cradle Assembly
	704.1 Platform Overload Sensor
	705.1 Inverter Installation


	Part Number Index

